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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

EMC -- TEST REPORT

] August 22,2012

Test Report No. : LCS120807033TF Date of issue

Type / Model.........cccoeverennnnne : SL-DO01A

EUT. oo : Wireless Module

Applicant...........ccccoeoviiienn : Shenzhen Century Xinyang Tech Co., Ltd

Address.......oooovveiveeiieneennn. : Room 3001~3002, East Tower 30/F, Nanshan Software Park,
Shenzhen, China

Telephone........c.cccvvvvrvenennnee. 2/

FaXo.iooooieieieeeeeeeees 2/

Manufacturer..............c..c..... : Shenzhen Century Xinyang Tech Co., Ltd

Address....oooovvveeeivieeieeeeene, : Room 3001~3002, East Tower 30/F, Nanshan Software Park,
Shenzhen, China

Telephone........c.ccceeveeeveeennne. 2/

FaXeuiooiooieieeieecceeeeees 2/

Factory.......cccovveiiiiiniicnns : Shenzhen Century Xinyang Tech Co., Ltd

Address....oooovveeiivieiieeeene, : Room 3001~3002, East Tower 30/F, Nanshan Software Park,
Shenzhen, China

Telephone........c.ccceeveeevenennee. /

FaXeuiioiooioieeeeeeeeeeeees /

Test Result: Positive

The test report merely corresponds to the test sample.

It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT : Wireless Module
Model Number : SL-DO01A
Power Supply : DC 5.0V

Frequency Range  : 2412.00-2462.00MHz, (Channel Number: 11, Channel
Frequency=2412+5(K-1), K=1,2,3 ...... 11)

Modulation IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Technology IEEE 802.11g: OFDM (BPSK, QPSK, 16-QAM, 64-QAM)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Antenna Gain : 1.0dBi

1.2. Host System Configuration List and Details

Manufacturer| Description Model Serial Number Certificate
Lenovo Notebook Lenovo B470 WB05067151 DoC

1.3. External I/O Cable

Cable Description Length (M) From/Port To
N/A N/A N/A N/A

1.4. Description of Test Facility

Site Description
EMC Lab. * Accredited by CNAS, June 04, 2010

The Certificate Registration Number. is L4595.
Accredited by FCC, July 14, 2011

The Certificate Registration Number. is 899208.
Accredited by Industry Canada, May. 02, 2011
The Certificate Registration Number. is 9642A-1

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

1.5. Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is
cautioned that there may be errors within the calibration limits of the equipment and
facilities. The measurement uncertainty was calculated for all measurements listed in this
test report acc. To CISPR 16 — 4 “Specification for radio disturbance and immunity
measuring apparatus and methods — Part 4: Uncertainty in EMC Measurements” and is
documented in the LCS quality system acc. To DIN EN ISO/IEC 17025. Furthermore,
component and process variability of devices similar to that tested may result in additional
deviation. The manufacturer has the sole responsibility of continued compliance of the
device.

1.6. Measurement Uncertainty

Test Item Frequency Range Uncertainty Note
30MHz~200MHz +2.96dB (1)
Radiation Uncertainty |:| 200MHz~1000MHz +3.10dB (1)
1GHz~26.5GHz +3.80dB (1)
Conduction Uncertainty |: 150kHz~30MHz +1.63dB (1)
Power disturbance | 30MHz~300MHz +1.60dB (1)

(1). This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

1.7. Description Of Test Modes
The EUT has been tested under operating condition.

Worst-case mode and channel used for 150kHz-30 MHz power line conducted emissions
was the mode and channel with the highest output power, that was determined to be 802.11b
mode, mid channel.

Worst-case mode and channel used for 9kHz-1000 MHz radiated and power line conducted

emissions was the mode and channel with the highest output power, that was determined to
be 802.11b mode, mid channel.

Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data
rates used during the testing are as follows:

For MIMO PSD measurement preliminary testing showed that combiner is worst-case
compared to individual chains; therefore final measurements were performed using
combiner for all channels and modes.

802.11b Mode - port 1. 802.11b Mode - port 2.
802.11g Mode - port 1. 802.11g Mode - port 2.
802.11n Mode HT20 - port 1. 802.11n Mode HT20 - port 2.
802.11n Mode HT40 - port 1. 802.11n Mode HT40 - port 2.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

2. TEST METHODOLOGY

All measurements contained in this report were conducted with ANSI C63.4-2003,
American National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the range of 9 kHz to 40 GHz.

The radiated testing was performed at an antenna-to-EUT distance of 3 meters. All radiated
and conducted emissions measurement was performed at Shenzhen LCS Compliance
Testing Laboratory Ltd..

2.1. EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

2.2. EUT Exercise

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements.

According to FCC’s request, Test Procedure KDB558074 is required to be used for this
kind of FCC 15.247 digital modulation device.

According to its specifications, the EUT must comply with the requirements of the Section
15.203, 15.205, 15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

2.3. General Test Procedures

2.3.1 Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using Quasi-peak and
average detector modes.

2.3.2 Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A

3. SYSTEM TEST CONFIGURATION

3.1. Justification

The system was configured for testing in a typical fashion (as normally used by a typical

user).
3.2. EUT Exercise Software
N/A.
3.3. Special Accessories
N/A.
3.4. Block Diagram/Schematics

Please refer to the report.

3.5. Equipment Modifications
Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the

EUT.

3.6. Block Diagram of Test Setup

/A
EUT Notebook
-
Non-conduction table
80 cm above Ground Plane
Y
>

1 L
1 2.0Meter |

A
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

4. SUMMARY OF TEST RESULTS

Applied Standard: 47 CFR FCC Part 15 Subpart C

FCC Rules Description of Test Result
§15.247(b) Maximum Conducted Output Power Compliant
§15.247(e) Power Spectral Density Compliant
§15.247(a)(2) 6dB Bandwidth Compliant
§15.247(a) Occupied Bandwidth Compliant
§15.209, §15.247(d) Radiated and Conducted Spurious Emissions Compliant
§15.205 Emissions at Restricted Band Compliant
§15.207(a) Conducted Emissions Compliant
§15.203 Antenna Requirements Compliant
§15.247(1)§2.1093§1.1307 RF Exposure Compliant

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

5. TEST RESULT

5.1. Maximum Conducted Output Power Measurement

5.1.1. Standard Applicable

According to §15.247(b): if transmitting antennas of directional gain greater than 6 dBi are
used the peak output power from the intentional radiator shall be reduced below the stated
values in the Table 24, as appropriate, by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

Systems operating in the 2400 — 2483.5 MHz band may employ transmitting antennas with
directional gain greater than 6 dBi provided the maximum peak output power of the
intentional radiator is reduced by 1 dB for every 3 dB that the directional gain of the
antenna exceeds 6 dBi.

Fixed, point-to-point operation excludes the use of point-to-multipoint systems,
omni-directional applications, and multiple co-located intentional radiators transmitting the
same information. The operator of the spread spectrum intentional radiator or, if the
equipment is professionally installed, the installer is responsible for ensuring that the system
is used exclusively for fixed, point-to-point operations. The instruction manual furnished
with the intentional radiator shall contain language in the installation instructions informing
the operator and the installer of this responsibility.

5.1.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report.

5.1.3. Test Procedures
a. The transmitter output (antenna port) was connected to the power meter.

b. Detector = peak.

5.1.4. Test Setup Layout

B -

EUT

Power Meter

5.1.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

5.1.6. Test Result of Maximum Conducted Output Power

Temperature

25C

Humidity

60%

Test Engineer

Vito Cao

Configurations

802.11b/g/n

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

802.11b (Portl&Port2)

Port 1 Port 2 Output power | Output power Total Limit
Channel | Frequency
(dBm) (dBm) Port 1(W) Port 2(W) (W) (W)
1 2412 9.54 9.10 0.00899 0.00813 / 1
6 2437 8.45 7.49 0.00670 0.00561 / 1
11 2462 7.03 5.86 0.00505 0.00385 / 1
802.11g (Portl+Port2)
Port 1 Port 2 Output power | Output power Total Limit
Channel | Frequency
(dBm) (dBm) Port 1(W) Port 2(W) (W) (W)
1 2412 5.32 6.73 0.00340 0.00471 0.008114 1
6 2437 4.54 6.33 0.00284 0.00430 0.007140 1
11 2462 3.51 5.66 0.00224 0.00368 0.005925 1
802.11n HT20 (Portl+Port2
Port 1 Port 2 Output power | Output power Total Limit
Channel | Frequency
(dBm) (dBm) Port 1(W) Port 2(W) (W) (W)
1 2412 5.33 5.84 0.00341 0.00384 0.007249 1
6 2437 4.84 5.26 0.00305 0.00336 0.006405 1
11 2462 3.25 6.10 0.00211 0.00407 0.006187 1
802.11n HT40 Portl+Port2)
Port 1 Port 2 Output power | Output power Total Limit
Channel | Frequency
(dBm) (dBm) Port 1(W) Port 2(W) (W) (W)
3 2422 6.70 6.51 0.00468 0.00448 0.009154 1
6 2437 6.24 6.31 0.00421 0.00428 0.008483 1
9 2452 4.97 4.64 0.00314 0.00291 0.006051 1

Note:Total Output Power = Port 1 (10*(Output Power/10)/1000) + Port 2 (10”*(Output Power/10)/1000)
The EUT shall be simultaneous transmission at the Antenna 1 and Antenna 2 for the 802.11a, 802.11g,
802.11n HT20 or HT40, 802.11b mode shall be transmission only single Antenna (Antenna 1 or Antenna 2).

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

5.2. Power Spectral Density Measurement

5.2.1. Standard Applicable

According to §15.247(e): For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8§ dBm in any
3 kHz band during any time interval of continuous transmission.

5.2.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of Spectrum Analyzer.

5.2.3. Test Procedures

1. The transmitter was connected directly to a Spectrum Analyzer through a directional
couple.

2. The power was monitored at the coupler port with a Spectrum Analyzer. The power level
was set to the maximum level.

. Set the RBW = 100 kHz.
. Set the VBW > 300 kHz.
. Set the span to a value that is 5-30 % greater than the EBW.

. Detector = peak.

N N b B~ W

. Sweep time = auto couple.
8. Trace mode = max hold.
9. Allow trace to fully stabilize.

10. Use the peak marker function to determine the maximum power level in any 100 kHz
band segment within the fundamental EBW.

11. Scale the observed power level to an equivalent value in 3 kHz by adjusting (reducing)
the measured power by a bandwidth correction factor (BWCF) where BWCF = 10log (3
kHz/100kHz = -15.2 dB).

12. The resulting peak PSD level must be < 8 dBm.

5.2.4. Test Setup Layout

EUT

Spectrum Analyzer

5.2.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

5.2.6. Test Result of Power Spectral Density

Temperature 25°C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b/g/n
802.11b (Portl&Port2)
Port 1 Port 2 Port 1 Port 2 Max. Limit
Channel | Frequency
(dBm/100KHz) | (dBm/100KHz) | (dBm/3KHz) | (dBm/3KHz) | (dBm/3KHZz)
1 2412 -7.922 -6.941 -23.122 -22.141 8
6 2437 -8.522 -7.494 -23.722 -22.694 8
11 2462 -9.903 -9.244 -25.103 -24.444 8
802.11g (Portl+Port2)
Port 1 Port 2 Total BWCF Max. Limit
Channel | Frequency
(dBm/100KHz) | (dBm/100KHz) | (dBm/100KHz) (dB) (dBm/3KHz)
1 2412 -12.91 -12.27 -9.57 -15.2 8
6 2437 -13.64 -13.04 -10.32 -15.2 8
11 2462 -14.66 -14.14 -11.38 -15.2 8
802.11n HT20 (Portl+Port2)
Port 1 Port 2 Total BWCF Max. Limit
Channel | Frequency
(dBm/100KHz) | (dBm/100KHz) | (dBm/100KHz) (dB) (dBm/3KHz)
1 2412 -13.85 -12.18 -9.92 -15.2 8
6 2437 -13.94 -13.35 -10.62 -15.2 8
11 2462 -16.15 -15.09 -12.58 -15.2 8
802.11n HT40 (Portl+Port2)
Port 1 Port 2 Total BWCF Max. Limit
Channel | Frequency
(dBm/100KHz) | (dBm/100KHz) | (dBm/100KHz) (dB) (dBm/3KHz)
3 2422 -18.02 -17.62 -14.17 -15.2 8
6 2437 -20.31 -16.87 -15.25 -15.2 8
9 2452 -20.47 -17.62 -15.84 -15.2 8

Note:Total Output Power = Port 1 (10"(Output Power/10)/1000) + Port 2 (10*(Output Power/10)/1000)
The EUT shall be simultaneous transmission at the Antenna 1 and Antenna 2 for the 802.11a, 802.11g,
802.11n HT20 or HT40, 802.11b mode shall be transmission only single Antenna (Antenna 1 or Antenna 2).
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Marker
2.434900000 GHz Pk=Fk Search
-8.522 dBm
Hz 115 M= More
#Res B : = 1 nts’ 1 of 2

A:\SCREN363.GIF file saved
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‘- Agilent Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker

2.459900000 GHz Pk-Pk Search
-3.983 dBm

More

e ;; := Span 15 MHz 1 of 2

:\SCREN364.GIF file saved

802.11 g mode - port 1

Date: June 15, 2012

“+ Agilent | Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search
AA

Marker
2.413840000 GH= Pk-Pk Search
-1291 dBm

' z More

41 z
W VE i kHz - 1 nt: 1of2

A:\SCREN367.GIF file saved
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‘- Agilent Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left
Min Search
Marker
2.438840000 GHz ASGLSIEIL
-13.64 dBm
GH= < 1o More
. Bl ; o : 1of 2
- Agilent | Peak Search
Meas Tools»
Next Peak
A .-.|1|'||IH I|'n""."
Next Pk Right
Next Pk Left
Min Search
Marker
2457630000 GHz Pk=Pk Search
-14.66 dBm
More
1of 2

A:%\SCREN365.GIF file saved
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802.11 n HT20 mode - port 1
Date: June 15, 2012

i Agilent — o | P22k Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker
2.415507500 GHz

-13.85 dBm
4

Pk-Pk Search

C More
#Res E YEH Hz 1of2

A:\SCREN357.GIF file saved

= Agilent | Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker
2.435735000 GHz
-13.94 dBm

More

#Res BH 10 WBH 300 kHz 4's (401 pts; Lof 2

A:%\SCREN356.GIF file saved

Pk-Pk Search
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i Agilent Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search
Marker

2.465507500 GHz Pk-Pk Search

-16.15 dBm
.4 _ More
; ) 1 of 2

802.11 n HT40 mode - port 1

Date: June 15, 2012

“+ Agilent | Peak Search

Meas Tools»

Next Peak
1

<

S LT .
bl

|
l'l |J|

b F-\\JﬁIn,'..*,'.kJ,if.,'f,\\-.‘E.'|‘,"Ik‘.‘.'#n\‘.‘r"."."’i‘q
o .ﬁ fl
il

Next Pk Right

Next Pk Left

Min Search

2.426945000 GHz Pk-Pk Search
-18.02 dBm

More
) .. 1af 2

A:%\SCREN358.GIF file saved
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5 Agilent

Peak Search

Meas Tools»

Next Peak

1

by I_j) e it il..l, st ) .
||'\,l,u1lli"-"1|"-‘f" ol "‘m‘lll' |h'! AL Bl l'.-\'i'\.nh‘||IP\'-""Uﬁr'r.-1‘ﬂ,'n"|1"* Next Pk nght
1

|‘ Ll

Next Pk Left

|
K
|'|l

ay H "H .II
Marker

2.425730000 GHz Pk-Pk Search
-20.31 dBm

Min Search

More
1 of 2

Meas Tools»

Next Peak

1

Hext Pk Right

Next Pk Left

Min Search

2.4439470000 GHz Pk-Pk Search
-20.47 dBm

er 2.452 GHz 16 MH= More

VEH Hz 1 pts) 1 of 2

A:\SCREN361.GIF file saved
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802.11 b mode - port 2
Date: June 15, 2012

‘- Agilent Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

2.409900000 GHz Pk-Pk Search

-6.914 dBm

More
1 of 2

A:\SCREN422.GIF file saved

= Agilent | Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker
2.434900000 GH=
-7.494 dBm

Pk-Pk Search

More
1af 2

:\SCREN423.GIF file saved
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‘- Agilent Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker

2.459900000 GHz Pk-Pk Search
-3.244 dBm

More

e ;; := Span 15 MHz 1 of 2

\SCREN424.GIF file saved

802.11g mode - port 2

Date: June 15, 2012

i Agilent — |Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

2.414817508 GHz Pk-Pk Search
-12.27 dBm
z More

“ ] . II_IIE:l U H" c l [t : 1 DF 2

A:\SCREN427.GIF file saved
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FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

5 Agilent

Marker
2.4357350080 GHz
-13.04 dBm

AR

I\

Marker
2.460735080 GHz
- _4 dBm

A:\SCREN425.GIF file saved

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1 of 2

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1 of 2
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802.11 n HT20 mode - port 2
Date: June 15, 2012

‘- Agilent | P22k Search

Atten

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker

2.408837500 GHz
-12.18 dBm
4

Pk-Pk Search

C More
#Res E YEH Hz 1of2

A:\SCREN428.GIF file saved

4 Agilent ' |PeakSearch

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Marker
2.438265000 GHz
-13.35 dBm

More

#Res BH 10 WBH 300 kHz 4's (401 pts; Lof 2

A:A\SCREN429.GIF file saved

Pk-Pk Search
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i Agilent Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search
Marker

2.459757500 GHz Pk-Pk Search

-15.89 dBm
.4 _ More
; ) 1 of 2

802.11 n HT40 mode - port 2

Date: June 15, 2012

“+ Agilent _ : | Peak Search

Atten
Meas Tools»

Next Peak

'.I\.P.,.",.|,a..,-,l;,\k'.a.u'i.'."aﬁ\4ll’.|Ih'-‘.‘.U."."-\‘ff'-'ﬁ?-‘ﬂ"’f‘ﬂ‘."q
H

“IF d
|

h'.-.'u‘-'F'\'\"*|'i"-a\\'r*.r.'4|r.-'.\i..IL'ﬂ..-.-.\,\u\-h;.,-ﬁ.,lnh“\ e
| | ¥ F._Ju
I

h Next Pk Right

Next Pk Left

Min Search

2.418205000 GHz Pk-Pk Search
-16.48 dBm

More
5 E 0] 1 DF 2

A:%\SCREN433.GIF file saved
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5 Agilent

Peak Search

Meas Tools»

Next Peak

gty |
N "‘"f“r“'"\'."-""‘ﬁ\!"ql i ||| P‘ﬂ‘df'l\"'|.|.‘f|hb1|I'fl",\\.f-,u'rp‘.'t'w'.llﬂhl':‘. w ﬂ'*'-\'r"f‘.h_w
W,

|th Next Pk Right

Next Pk Left

Min Search

Marker

2.431365000 GHz Pk-Pk Search
-16.87 dBm

More
1 of 2

Meas Tools»

Next Peak

i

- |.Inl,.f.L‘p.".'-'f'|!r‘f|'4"'p'I'D'f"|'iI"|\‘,f-'-'Hf‘h"ﬁ"ﬂ'"\'l“l'ﬂ\“ﬂ ||~'.‘r.l.'ru,q.ﬂ,l,u.a'\'.',y,»..-, A A
' f B !
| P,

l Next Pk Right
¥

Next Pk Left

Min Search

Marker

2.446940000 GHz Pk-Pk Search
-17.62 dBm

er 2.452 GHz 16 MH= More

VEH Hz 1 pts) 1 of 2

A:\SCREN431.GIF file saved
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5.3. 6 dB And 99% Bandwidth Measurement

5.3.1. Standard Applicable

According to §15.247(a): Operation under the provisions of this section is limited to
frequency hopping and digitally modulated intentional radiators that comply with the
following provisions:

For systems using digital modulation techniques, the EUT may operate in the 902-928 MHz,
2400-2483.5 MHz and 5725-5850 MHz bands. The minimum 6dB bandwidth shall be at
least 500 kHz.

5.3.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the Spectrum Analyzer.

Spectrum Parameter Setting
Attenuation 10dB
Span Frequency > RBW
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3.3. Test Procedures

1. The transmitter output (antenna port) was connected to the spectrum analyzer in peak
hold mode.

2. The bandwidth of the fundamental frequency was measured with the spectrum analyzer
using a RBW approximately 1% of the total emission bandwidth, VBW > RBW.

3. The 6 dB Bandwidth was measured and recorded. The measurements were repeated at the
low and high channels.

5.3.4. Test Setup Layout

B =

EUT

Spectrum Analyzer

5.3.5. EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.

5.3.6. Test Result of Occupied Bandwidth
Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b/g/n

802.11b mode — port 1

6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2412 11.943 13.9164 500 Complies
6 2437 12.132 13.8959 500 Complies
11 2462 11.976 13.8738 500 Complies

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

802.11g mode — port 1

6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2412 16.006 17.3338 500 Complies
6 2437 16.625 17.3421 500 Complies
11 2462 16.124 17.0963 500 Complies
802.11 HT20 mode — port 1
6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2412 17.191 17.6131 500 Complies
6 2437 16.530 17.3237 500 Complies
11 2462 17.049 17.6352 500 Complies
802.11 HT40 mode — port 1
6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2422 34.877 35.6660 500 Complies
2437 35.523 35.7303 500 Complies
2452 34.940 35.6134 500 Complies
802.11b mode — port 2
6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2412 11.711 13.7643 500 Complies
6 2437 11.698 13.7524 500 Complies
11 2462 11.675 13.7576 500 Complies
802.11g mode — port 2
6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2412 16.171 16.9110 500 Complies
6 2437 16.124 16.8629 500 Complies
11 2462 16.156 16.8867 500 Complies
802.11 HT20 mode — port 2
6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
2412 17.138 17.6812 500 Complies
6 2437 17.079 17.6605 500 Complies
11 2462 16.971 17.6230 500 Complies
802.11 HT40 mode — port 2
6dB Bandwidth | 99% Bandwidth Min. Limit
Channel Frequency Result
(MHz) (kHz) (kHz)
3 2422 35.307 35.6345 500 Complies
6 2437 35.391 35.6531 500 Complies
9 2452 35.294 35.5751 500 Complies
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802.11b mode — port 1

Date: June 15, 2012

4 Agilent | Save
Ch Freq 2.412 GHz Trig Fres
Occupied Bandwidth Save Now
Type,
Screen
Format,
Bitmap
Source
: Name»
les :Hz 3 . 5
Occupied Bandwidth Occ BH Z Pur ¢ Dir Up
13.9164 MH % dB "
Transmit Freq Error : Dir Select
¥ dB Bandwidth

A:\SCREN346.GIF file saved

i Agilent | Meas Setup

Ch Freq 2.437 GHz Trig Free Avg Number

Occupied Bandwidth _- o Ulf?

Center 2.437000000 GHz

Avg Mode
Exp Repeat

Max Hold
On Off

Occ BW % Pwr
99.08 ¥

0BW Span
15.0000008 MHz

Occupied

IIIIEIH :l MH:
X dB

Bandwidth Occ BH % Pur ~6.00 dB
13.8959 MHz % dB :

Transmit Freq Error Optimize
% dB Banduidth Ref Level

A:\SCREN347.GIF file saved

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..

Page 28 of 75




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

i Agilent |Freq/thannel

Ch Freq 2.462 GHz Trig Fres Center Freq

Occupied Bandwidth ] 246200000 GHz

Center 2.462000000 GHz StartFreg

2.45450008 GHz

Stop Freq
2.46950008 GHz

CF Step
1.508600880 MHz
Auto Man

Freq Offset
0.00006088 Hz

Occupied Bandwidth Occ BH % Pur gnSignal Trag_ﬁ

13.8738 MHz % dB

Transmit Freq Error Scale Type
% dB Banduidth 1Hz Log Lin

A:\SCREN348.GIF file saved

802.11g mode — port 1

Date: June 15, 2012

i Agilent |Freq/thannel

Ch Freq 2.412 GHz Trig Free Center Freq

Occupied Bandwidth ] 241200000 GHz
Center 2.412000000 GHz

StartFreq

240850888 GHz

Stop Freq

2. 42350800 GHz

CF Step

230800880 MHz

Auto tan

Freq Offset

B.ARGAREAR Hz

Occupied Bandwidth Occ BH % Pur Uns'g"al Tragﬁ

17.3338 MHz % dB :
Transmit Freq Error 7 4 Scale Type
x dB Bandwidth Log Lin

A:\SCREN351.GIF file saved
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FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

i Agilent

| Ch F.req 2437 GHz Trig Free Center Freq

Occupied Bandwidth _- 243708000 GHz
Center 2.437000000 GHz

Start Freq

242558000 GHz

Stop Freq

2. 44350000 GHz

CF Step

2. 3BB0RRRE MHz

Auto Man

Freq Offset

B.A0a0RREE Hz

. . . Signal Track

Occupied Bandwidth Occ BH % Pur oD 0ff

17.3421 MHz % dB
Transmit Freq Error Scale Type
x dB Bandwidth Log Lin

|Freqfthanne|

4 Agilent

A:%\SCREN350.GIF file saved

|Freq/thannel

| Ch F.req 2462 GHz Trig Free Center Freq

Occupied Bandwidth _- 2. 46200080 GHz
Center 2.462000000 GHz

StartFreq

245850888 GHz

Stop Freq

247350800 GHz

CF Step

230800880 MHz

Auto Man

Freq Offset

B.ARGAREAR Hz

. . - Signal Track

Occupied Bandwidth Occ BH % Pur e 0

17.0963 MHz % dB
Transmit Freq Error Scale Type
x dB Bandwidth 5.124 MHz Log Lin

A:\SCREN349.GIF file saved
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802.11n HT20 mode — port 1
Date: June 15, 2012

=5 Agilent

| Meas Setup

Ch Freq 2.412 GHz Trig Free Avg Number

Occupied Bandwidth _- on 01{3

Avg Mode
Esp Repsat

Max Hold
On Off

Occ BW % Pwr
99,60 ¥

OBHW Span
23.0000006 MHz

k VEW 3 MHz
X cB

Occupied Bandwidth Occ BH % Pur ~6.00 dB
17.6131 MHz % dB

Transmit Freq Error Optimize
¥ dB Banduidth 17 Ref Level

A:%\SCREN352.GIF file saved

i Agilent | Meas Setup

Ch Freq 2.437 GHz Trig Free Avg Number

Occupied Bandwidth _- o Ulf?

Center 2.437000000 GHz

Avg Mode
Exp Repeat
Max Hold
On Off
Occ BH ¥ Pwr
99.88 %
0BW Span
23.0008080 MHz
Hz YEH 3 MHz : ] 5
Occupied Bandwidth Occ BH % Pur A ﬂg
17.3237 MHz % dB "
i , Optimize
Transmit Freq Error
% dB Bandwidth Ref Level

A:\SCREN353.GIF file saved
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i Agilent |Freq/thannel

Ch Freq 2.462 GHz Trig Fres Center Freq

Occupied Bandwidth ] 246200000 GHz

Center 2.462000000 GHz StartFreg

2.45650008 GHz

Stop Freq
2.47350008 GHz

CF Step
230000880 MHz
Auto Man

Freq Offset
0.00006088 Hz

Occupied Bandwidth Occ BH % Pur gnSignal Trag_ﬁ

17.6352 MHz % dB

Transmit Freq Error 1 kHz Scale Type
% dB Banduidth ; Log Lin

A:\SCREN354.GIF file saved

802.11n HT40 mode — port 1

Date: June 15, 2012

i Agilent | Meas Setup

Ch Freq 2.422 GHz Trig Free Avg Number

Occupied Bandwidth _- o Ulf?

Center 2.422000000 GHz

Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH % Pwr
99.66 ¥
0BW Span
46,0000009 MHz
ves BH 1 MHz VBH 3 MHz Sweep 4 ms
Occupied Bandwidth Occ BH 7 Pur e
35.6660 MHz % dB :
i , Optimize
Transmit Freq Error
% dB Banduidth Ref Level

A:\SCREN345.GIF file saved
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i< Agilent |Freqfthannel

Ch Freq 2.437 GHz Trig Free Center Freq

Occupied Bandmidth | ] 243700600 GHz

Center 2.437000000 GHz StartFres

2.41408008 GHz

Stop Freq
2. 46000000 GHz

CF Step
4 GRABBEAA MHz
Auto Man

Freq Offset
B.A0a0RREE Hz

Occupied Bandwidth Occ BH % Pwr onSignal Trag_fli

35.7303 MHz % dB

Transmit Freq Error  -121.7° Scale Typg
¥ dB Banduidth 3 MHz Log Lin

A:\SCREN344.GIF file saved

“ Agilent |Freq.-’thanne|

Ch Freq 2.452 GH=z Trig Fres

Occupied Bandwidth ] 246200000 GHz

Center Freq

Center 2.452000000 GHz Start Fro

2.43900000 GHz

Stop Freq
2.48500008 GHz

CF Step
460000880 MHz
Auto Man

Freq Offset
0.00006088 Hz

S 1 MHz

Occupied Bandwidth Occ BH % Pur UHSiQ"a' Tra[‘]’_ﬁ
35.6134 MHz % dB

Transmit Freq Error Scale Typ_e

% dB Banduidth B MHz Log Lin

A:\SCREN343.GIF file saved
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802.11b mode — port 2
Date: June 15, 2012

=5 Agilent

| Meas Setup

Ch Freq 2.412 GHz Trig Free Avg Number

Occupied Bandwidth _- on 01{3
Center 2.412000000 GHz —

Avg Mode
Esp Repsat

- Max Hold
8l On Off

Occ BW % Pwr
99,60 ¥

OBHW Span
15.0000086 MHz

Occupied Bandwidth Occ BH % Pur 600 ?ﬁg

13.7643 MH % dB

Transmit Freq Error kHz Optimize
% dB Bandwicth MHz Ref Level

A:A\SCREN416.GIF file saved

i Agilent |Freq/thannel

Ch Freq 2.437 GHz Trig Fres Center Freq

Occupied Bandwidth ] 243706000 GHz
Center 2.437000000 GHz
StartFreq

2.42950008 GHz

Stop Freq
2.44450008 GHz

CF Step
1.508600880 MHz
Auto Man

Freq Offset
0.00006088 Hz

Occupied Bandwidth Occ BH % Pur gnSignal Trag_ﬁ

13.7524 MHz % dB

Transmit Freq Error Scale Type
% dB Banduidth Log Lin

A:\SCREN411.GIF file saved
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i Agilent |Freq/thannel

Ch Freq 2.462 GHz Trig Fres Center Freq

Occupied Bandwidth ] 246200000 GHz

Center 2.462000000 GHz StartFreg

2.45450008 GHz

Stop Freq
2.46950008 GHz

CF Step
1.508600880 MHz
Auto Man

Freq Offset
0.00006088 Hz

Occupied Bandwidth Occ BH % Pur gnSignal Trag_ﬁ

13.7567 MHz % dB

Transmit Freq Error Scale Typ_e
% dB Banduidth 1Hz Log Lin

A:\SCREN412.GIF file saved

802.11g mode — port 2

Date: June 15, 2012

i Agilent |Freq/thannel

Ch Freq 2.412 GHz Trig Free Center Freq
Occupied Bandwidth ] 241200000 GHz
Center 2.412000000 GHz
StartFreq
240850888 GHz
Stop Freq
2. 42350800 GHz
CF Step
230800880 MHz
Auto tan
Freq Offset
B.ARGAREAR Hz
a5 BW 1 MHz YEBH 3 MHz ) . 5
Occupied Bandwidth Occ BH % Pur Uns'g"al Tragﬁ
16.9110 MHz % dB :
Transmit Freq Error Scale Type
x dB Bandwidth Log Lin

A:\SCREN409.GIF file saved
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i< Agilent |Freqfthannel

Ch Freq 2.437 GHz Trig Free Center Freq

Occupied Bandmidth | ] 243700600 GHz

Center 2.437000000 GHz StartFres

2.42558008 GHz

Stop Freq
244850000 GHz

CF Step
230806600 MHz
Auto Man

Freq Offset
B.A0a0RREE Hz

Occupied Bandwidth Occ BH % Pwr onSignal Trag_fli

16.8629 MHz % dB

Transmit Freq Error Scale Typg
% dB Banduidth Hz Log Lin

A:A\SCREN4B8.GIF file saved

4 Agilent

| Meas Setup
Ch Freq 2.462 GHz Trig Free Avg Number
; ; 18
Occupied Bandwidth on 0ff
Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH ¥ Pwr
99.88 %
0BW Span
23.0008080 MHz
n . N X dB
Occupied Bandwidth Occ BH % Pur _6.00 dB
16.8867 MHz % dB
Transmit Freq Error  kH: Optimize
% dB Bandwidth 1Hz Ref Level

A:\SCREN407.GIF file saved
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802.11n HT20 mode — port 2
Date: June 15, 2012

=5 Agilent

| Meas Setup

Ch Freq 2.412 GHz Trig Free Avg Number

Occupied Bandwidth _- on 01{3
Center 2.412000000 GHz —

Avg Mode
Esp Repsat

Max Hold
On Off

Occ BW % Pwr
99,60 ¥

OBHW Span
23.0000006 MHz

Occupied Bandwidth Occ BH % Pur 600 ?ﬁg

17.6812 MHz % dB

Transmit Freq Error z Optimize
% dB Bandwuidth Ref Level

A:\SCREN4B4.GIF file saved

i Agilent |Freq/thannel

Ch Freq 2.437 GHz Trig Free Center Freq
Occupied Bandwidth ] 243706000 GHz
Center 2.437000000 GHz
StartFreq
242550888 GHz
Stop Freq
2. 44850800 GHz
CF Step
230800880 MHz
Auto tan
Freq Offset
B.ARGAREAR Hz
a5 BW 1 MHz YEBH 3 MHz ) . 5
Occupied Bandwidth Occ BH % Pur Uns'g"al Tragﬁ
17.6605 MHz % dB :
Transmit Freq Error Scale Type
x dB Bandwidth Log Lin

A:\SCREN405.GIF file saved
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i Agilent |Freq/thannel

Ch Freq 2.462 GHz Trig Fres Center Freq

Occupied Bandwidth ] 246200000 GHz

Center 2.462000000 GHz StartFreg

2.45650008 GHz

Stop Freq
2.47350008 GHz

CF Step
230000880 MHz
Auto Man

Freq Offset
0.00006088 Hz

Occupied Bandwidth Occ BH % Pur gnSignal Trag_ﬁ

17.6238 MHz % dB

Transmit Freq Error ¢Hz Scale Typ_e
% dB Banduidth Log Lin

A:\SCREN406.GIF file saved

802.11n HT40 mode — port 2

Date: June 15, 2012

i Agilent |Freq/thannel

Ch Freq 2.422 GHz Trig Free Center Freq
Occupied Bandwidth ] 242200000 GHz
Center 2.422000000 GHz
StartFreq
239900088 GHz
Stop Freq
2. 44500860 GHz
CF Step
4. 60800886 MHz
Auto tan
Freq Offset
B.ARGAREAR Hz
es BH 1 MHz YEBH 3 MHz ; . g
Occupied Bandwidth Occ BH % Pur Uns'g"al Tragﬁ
35.6345 MHz % dB :
Transmit Freq Error Scale Type
x dB Bandwidth Log Lin

A:\SCREN403.GIF file saved
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i< Agilent |Freqfthannel

Ch Freq 2.437 GHz Trig Free Center Freq

Occupied Bandmidth | ] 243700600 GHz

Center 2.437000000 GHz StartFres

2.41408008 GHz

Stop Freq
2. 46000000 GHz

CF Step
4 GRABBEAA MHz
Auto Man

Freq Offset
B.A0a0RREE Hz

Occupied Bandwidth Occ BH % Pwr onSignal Trag_fli

35.6531 MHz % dB

Transmit Freq Error Scale Typg
% dB Banduidth 91 MHz Log Lin

A:\SCREN4B2.GIF file saved

4 Agilent

| Meas Setup
Ch Freq 2.452 GHz Trig Free Avg Number
Occupied Bandwidth _- on 0113
Span 46.00000000 MHz Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH ¥ Pwr
99.88 %
0BW Span
z 460008080 MHz

W 1 MHz ) ) .
n . N X dB
Occupied Bandwidth Occ BH % Pur _6.00 dB
35.5/51 MHz % dB

Transmit Freq Error 5 kHz Optimize
x dB Bandwidth MHz Ref Level

A:\SCREN401.GIF file saved

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 39 of 75




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

5.4. Radiated Emissions Measurement

5.4.1. Standard Applicable

According to §15.247 (d): In any 100 kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement. Attenuation below the
general limits specified in § 15.209(a) is not required. In addition, radiated emissions which
fall in the restricted bands, as defined in § 15.205(a), must also comply with the radiated
emission limits specified in § 15.209(a). then the 15.209(a) limit in the table below has to be

followed.
Frequencies(MHz) Field Strength(micorvolts/meter) | Measurement Distance(meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.4.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of spectrum analyzer and receiver.

Spectrum Parameter Setting

Attenuation Auto

Start Frequency 1000 MHz

Stop Frequency 10th carrier harmonic

RB / VB (Emission in restricted band) 1MHz / 3MHz for Peak, 1 MHz / 10Hz for Average

RB / VB (Emission in non-restricted band) | 1MHz / 3MHz for Peak, 1 MHz / 10Hz for Average

Spectrum Parameter Setting

Attenuation Auto

Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 100kHz for QP

5.4.3. Test Procedures

1. Configure the EUT according to ANSI C63.4. The EUT was placed on the top of the
turntable 0.8 meter above ground. The phase center of the receiving antenna mounted on the
top of a height-variable antenna tower was placed 3 meters far away from the turntable.

2. Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees
to determine the position of the highest radiation.
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3. The height of the broadband receiving antenna was varied between one meter and four
meters above ground to find the maximum emissions field strength of both horizontal and
vertical polarization.

4. For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the
turntable was rotated (from 0 degree to 360 degrees) to find the maximum reading

5. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified
bandwidth under Maximum Hold Mode.

6. For intentional radiators with a digital device portion which operates below 10 GHz, the
spectrum was investigated as per §15.33(a)(1) and §15.33(a)(4); i.e., the lowest RF signal
generated or used in the device up to the 10th harmonic of the highest fundamental
frequency or to 40 GHz, whichever is lower.

7. In accordance with §15.35(b) the limit on the radio frequency emissions as measured
using instrumentation with a peak detector function shall be 20 dB above the maximum
permitted average limit for the frequency being investigated unless a different peak
emission limit is otherwise specified in the rules.

5.4.4. Test Setup Layout

For radiated emissions below 30MHz
BX Antenna

EUT

b N

Metal Full Soldered Ground Plane

Spectrum Analyzer
!Receiver e -
For radiated emissions above 30MHz
RX Antenna
Ant.feed | T
point !
_____ EUT | 1~4m
| |
T 1 3m —hi
1
1

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver oo

Above 10 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade form 3m to 1.5m.

Distance extrapolation factor = 20 log (specific distanc [3m] / test distance [1.5m]) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor [6 dB].
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5.4.5. EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.

5.4.6. Results of Radiated Emissions (9kHz~30MHz)

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations 802.11b
Freq. Level Over Limit Over Limit Remark
(MHz) (dBuV) (dB) (dBuV)
- - - - See Note
Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Distance extrapolation factor = 40 log (specific distance / test distance) (dB);
Limit line = specific limits (dBuV) + distance extrapolation factor.

5.4.7. Results of Radiated Emissions (30MHz~1GHz)

Temperature 25C Humidity 60%
Test Engineer Vito Cao Configurations Normal Link
30 Lewel {dBuWim) Date: 2012-06-08
TO
60
FCCCLASS-B
50
40—|
30/}
20
10
030 100. 200. 300. 400. 500. 600. T00. 200. 900. 1000
Frequency (MHz)
Env. /Ins: 24 C/56%
EUT: Mireless Adapter
M/ : SL-DOo0ol1a
Power EFEating: DC 5% Fromwm PC Input AC 120/60H=
Test HMode: LT
Operator : FoOX
Memo :
pol: HORIECHTAL
Fredg. Reading CabLo=s AntFao PreFac Measured Limit Crrer Remark
MH= dEuW’ dE dE/ m dE ABuvSm  dBEuvm dE
1 Ie.79 4E.11 a.oo 12.76 30.13 Z28.74 40.00 —-11.26 QF
z 55.z2z2 44 .94 a.0a 13.01 30.15 =27 .80 40 .00 —12 .20 QP
3 96.935 45 .97 o.oo 1z .96 Jo.z20 Z6.73 435 .50 —-16.77 2F
4 1z24.09 49 .93 a.oo 9.85 30.20 Z29.63 43 .50 -1z.87 QF
5 472 .32 41 .72 o.oo 15.89 30.06 27.55 4G.00 —-15.45 oF
& B605.1=2 41.15 a.0a 15.45 30.40 29,6563 4G.00 -16.37 QF
Mote: 1. ALll readings are Quasi—peak wvalues.

2. Measured = Reading + Antenna Factor + Cakble Loss — Awp Factor.
3. The emi=ssion lewvel=s that ate Z04AE below the official limit are not reported.
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HoLevel {dBuWin) Date: 2012-06-08
o
G0
FCCCLASS-B
50
40 —
30
20
10
030 100, 200, 300, 400, 500. GO0, FOo. 200. 900, 1000
Frequency {MHz)
Env. #Ins: 24/ 56%
EUT: Wireles=s Adapter
MAT SL—DO0O1a
FPower Rating: DZ 5V Fromwm PC Input AC 120760H=
Test HMode: i §
DOperator : FoOX
Memo =
pol: WERTICAL
Freco. Feading CabhLos AntFaco PreFac Meassured Limit Crrer Remark
MH= dEuw dE dE . m f=:h =] ABuW ABuW S m dE
1 39.70 45 .96 o.oo 13 .50 I0.13 31.53 40 .00 —5.17 2F
2 121.15 45.4935 o.ao 10.30 I0O.z0 25.53 43 .50 —17.397 oF
3 164.33 45 .22 o.oo S.51 I0.z0 Z6.853 435 .50 —15.67 2F
4 zZ291.90 a3 .61 o.ao 1z .20 F0.15 26.36 da .00 —19.&61 o
5 425.67 45.91 o.oo 15.51 I0.o9 31.33 46 .00 —14.67 2F
5 593 .57 31 .35 o.ao 1=5.33 F0.00 z29.51 da .00 —1&.19 o
Hote: 1. Al1ll reasdings asre Juasi-—peak valuses.
2. Measured = Reading + Antenna Factor 4+ Calble Loss — Amnp Factor.
3. The emission lewels that ate Z04AFE below the officisml limit sre not reported.
Note:

Pre-scan all mode and recorded the worst case results in this report (802.11b middle Channel).
Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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5.4.8. Results for Radiated Emissions (1GHz~10th Harmonic)
PASS.

We found port 1 antenna radiated emissions was worst case through pre-scan, so this

condition was recorded.

802.11b mode

Channel 1
Read Ant. Pre. Limit Over
Hred dgﬁ‘\’ﬁ'm Level Fac Fac CagiBL"s Line bt | Memeds | Fofes
dBuV dB/m dB dBuV/m dB
4824.12 47.67 4571 33.06 35.04 3.94 74 -26.33 Peak Horizontal
4824.23 39.21 37.25 33.06 35.04 3.94 54 -14.79 | Average | Horizontal
4824.12 48.24 46.28 33.06 35.04 3.94 74 -25.76 Peak Vertical
4824.25 40.12 38.16 33.06 35.04 3.94 54 -13.88 | Average | Vertical
Channel 6
Read Ant. Pre. Limit Over
Hﬁg dgﬁ\\lﬁlm Level Fac Fac Cagi; 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4874.65 47.86 45.89 33.16 35.15 3.96 74 -26.14 Peak Horizontal
4874.65 36.09 34.12 33.16 35.15 3.96 54 -17.91 | Average | Horizontal
4874.65 46.28 4431 33.16 35.15 3.96 74 -27.72 Peak Vertical
4874.65 35.76 33.79 33.16 35.15 3.96 54 -18.24 | Average | Vertical
Channel 11
Read Ant. Pre. Limit Over
mg dEleJ\\//e/II'n Level Fac Fac C"‘BBL"S Line b | B | Paliiss
dBuV dB/m dB dBuV/m dB
4924.37 46.36 44.26 33.26 35.14 3.98 74 -27.64 Peak Horizontal
4924.37 34.78 32.68 33.26 35.14 3.98 54 -19.22 | Average | Horizontal
4924.37 45.27 43.17 33.26 35.14 3.98 74 -28.73 Peak Vertical
4924.37 34.05 31.95 33.26 35.14 3.98 54 -19.95 | Average | Vertical
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802.11g mode

Channel 1
Read Ant. Pre. Limit Over
Hﬁg dll.sai\\/ﬁ:n Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4824.75 47.33 45.37 33.06 35.04 3.94 74 -26.67 Peak Horizontal
4824.96 37.58 35.62 33.06 35.04 3.94 54 -16.42 | Average | Horizontal
4824.75 46.70 44.74 33.06 35.04 3.94 74 -27.3 Peak Vertical
4824.96 35.65 33.69 33.06 35.04 3.94 54 -18.35 | Average | Vertical
Channel 6
Read Ant. Pre. Limit Over
Eﬂrﬁg dllgi\\//(jlm Level Fac Fac Cagi;J 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4874.38 48.25 46.28 33.16 35.15 3.96 74 -25.75 Peak Horizontal
4874.38 40.13 38.16 33.16 35.15 3.96 54 -13.87 | Average | Horizontal
4874.38 47.74 45.77 33.16 35.15 3.96 74 -26.26 Peak Vertical
4874.38 41.42 39.45 33.16 35.15 3.96 54 -12.58 | Average | Vertical
Channel 11
Read Ant, Pre. Limit Over
med | Eevel | Level Fac Fac | C0Los | iine i | s | 2slmse
dBuV dB/m dB dBuV/m dB
4924.85 50.82 48.72 33.26 35.14 3.98 74 -23.18 Peak Horizontal
4924.85 41.28 39.18 33.26 35.14 3.98 54 -12.72 | Average | Horizontal
4924.85 48.32 46.22 33.26 35.14 3.98 74 -25.68 Peak Vertical
4924.85 42.39 40.29 33.26 35.14 3.98 54 -11.61 | Average Vertical
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802.11n HT20 mode

Channel 1
Read Ant. Pre. Limit Over
,I\:Arﬁg dE?J\\//(?Im Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4824.75 45.33 43.23 33.06 35.04 3.94 74 -28.67 Peak Horizontal
4824.96 35.84 33.74 33.06 35.04 3.94 54 -18.16 | Average | Horizontal
4824.75 44.29 42.19 33.06 35.04 3.94 74 -29.71 Peak Vertical
4824.96 34.63 32.53 33.06 35.04 3.94 54 -19.37 | Average Vertical
Channel 6
Read Ant. Pre. Cab.Lo Limit Over
rﬂrﬁg dgﬁ\\/ﬁlm Level Fac Fac S Line limit Remark | Pol/Phase
dBuV dB/m dB dB dBuV/m dB
4874.42 46.8 447 33.16 35.15 3.96 74 -27.2 Peak Horizontal
4874.42 36.29 34.19 33.16 35.15 3.96 54 -17.71 | Average | Horizontal
4874.42 45.33 43.23 33.16 35.15 3.96 74 -28.67 Peak Vertical
4874.42 35.66 33.56 33.16 35.15 3.96 54 -18.34 | Average Vertical
Channel 11
Read Ant. Pre. Limit Over
Fred dl'éi‘\’/% Level Fac Fac | 010 | Line i | Remeds | sl
dBuV dB/m dB dBuV/m dB
4924.68 49.61 4751 33.26 35.14 3.98 74 -24.39 Peak Horizontal
4924.68 40.34 38.24 33.26 35.14 3.98 54 -13.66 | Average | Horizontal
4924.68 47.88 45.78 33.26 35.14 3.98 74 -26.12 Peak Vertical
4924.68 41.93 39.83 33.26 35.14 3.98 54 -12.07 | Average | Vertical
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802.11n HT40 mode

Channel 1
Read Ant. Pre. Limit Over
,I\:Arﬁg dE?J\\//(?Im Level Fac Fac Cagé 08 Line limit Remark Pol/Phase
dBuV dB/m dB dBuV/m dB
4844.46 44.14 42.18 33.06 35.04 3.94 74 -29.86 Peak Horizontal
4844.46 37.3 35.34 33.06 35.04 3.94 54 -16.7 Average | Horizontal
4844.46 42.45 40.49 33.06 35.04 3.94 74 -31.55 Peak Vertical
4844.46 35.67 33.71 33.06 35.04 3.94 54 -18.33 | Average Vertical
Channel 6
Read Ant. Pre. Cab.Lo Limit Over
rﬂrﬁg dgﬁ\\/ﬁlm Level Fac Fac S Line limit Remark | Pol/Phase
dBuV dB/m dB dB dBuV/m dB
4874.29 47.73 45.76 33.16 35.15 3.96 74 -26.27 Peak Horizontal
4874.29 37.36 35.39 33.16 35.15 3.96 54 -16.64 | Average | Horizontal
4874.29 46.15 44.18 33.16 35.15 3.96 74 -27.85 Peak Vertical
4874.29 35.44 33.47 33.16 35.15 3.96 54 -18.56 | Average Vertical
Channel 11
Read Ant. Pre. Limit Over
Fred dl'éi‘\’/% Level Fac Fac | 010 | Line i | Remeds | sl
dBuV dB/m dB dBuV/m dB
4844.29 50.52 48.42 33.26 35.14 3.98 74 -23.48 Peak Horizontal
4844.29 41.01 38.91 33.26 35.14 3.98 54 -12.99 Average | Horizontal
4904.54 47.36 45.26 33.26 35.14 3.98 74 -26.64 Peak Vertical
4904.54 41.47 39.37 33.26 35.14 3.98 54 -12.53 Average Vertical
Notes:

1. Measuring frequencies from 9k~10th harmonic (ex. 26GHz), No emission found between lowest

internal used/generated frequency to 30 MHz.

2. Radiated emissions measured in frequency range from 9k~10th harmonic (ex. 26GHz) were made with
an instrument using Peak detector mode.

3. Data of measurement within this frequency range shown ** --- ”” in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small
to be measured.
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5.5. Conducted Spurious Emissions

5.5.1. Standard Applicable

According t0§15.247 (d): Output power was measured based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits.

5.5.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting
of the spectrum analyzer.

Spectrum Parameter Setting

Detector Peak
Attenuation Auto

RB / VB (Emission in restricted band) 100KHz/300KHz
RB / VB (Emission in non-restricted band) 100KHz/300KHz

5.5.3. Test Procedures

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set
to 100 kHz. The video bandwidth is set to 300 kHz

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels.

Preliminary tests on individual chains, and on all chains with a combiner, were performed.
The worst-case configuration was with a combiner, therefore final test were performed with
all chains feeding a combiner.

5.5.4. Test Setup Layout

This test setup layout is the same as that shown in section 5.4.4.

5.5.5. EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

5.5.6. Test Results of Conducted Spurious Emissions
PASS.

We found port 1 antenna spurious emissions was worst case through pre-scan, so this
condition was recorded.
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802.11b

Low Channel
% Agilent Freq/Channel

Center Freqg
13.01560080 GHz

#Atten 10 dB

Start Freq
300000000 MHz

3 Stop Freq
26.0000008 GHz

CF Step
2.59766868 GHz
Auto Man

Freg Offset
0.00060680 Hz

_ Signal Track
-48.15 dBm On Off

Copyright 2080-2007 Agilent Technologies

Middle Channel
4% Agilent Freq/Channel

Center Freq
13.01560088 GHz

#Atten 10 dB
i Start Freq
Final IF Overload |{ielsmastls M e

Stop Freq
260080800 GHz

CF Step
2.59766068 GHz
Auto Man

Freq Offset
B.AEEEEEE Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
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High Channel
% Agilent Freq/Channel

Center Freq
13.81560008 GHz

#ftten 18 dB

StartFreq
30.0000008 MHz

Stop Freq
26.0800860 GHz

CF Step
259700680 GHz
Auto Man

Freq Offset
000000068 Hz

Signal Track
0n 0ff

Copyright 2000-2007 Agilent Technologies
802.11g

Low Channel
4 Agilent Freq/Channel

TP N Center Freq
#hitten 10 dB UB <51 50000 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

4

5) pPeN
| . A, | L
| L.,."'\.L,VL_H___,IP__. e b gl

b

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies
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Middle Channel
4 Agilent Freg/Channel

ten 10 dR WM Center Freq
#hitten 10 dB - UB <51 50000 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

4

. _.,-.,,-? L

J e T e
-._ﬁ"\.—"r‘r-._h".'.f" i "

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies

High Channel
4 Agilent Freg/Channel

ten 10 dR M8 Center Freq
#hitten 10 dB ' UB <51 50000 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

CF Step
259700680 GHz
Auto Man

Freq Offset
B.ARGAREAR Hz

. Signal Track
R O Off

Copyright 2000-2007 Agilent Technologies
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802.11n HT20

Low Channel
# Agilent

#Atten 16 dB

Middle Channel
#- Agilent

-, L
.._,I.*_,_r.l_.,h..,.l [ 1’-""r.9ﬁ.+.u,.-

Freq/Channel

Center Freq
13.8158080 GHz

Start Freq
30.0000008 MHz

Stop Freq
26.0000008 GHz

o
R . B e W
e WL LT e e T o]

4
T TR

CF Step
259700680 GHz
Auto Man
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Copyright 2000-2007 Agilent Technologies

Freq/Channel

Center Freq
138150088 GHz

StartFreq
J0.BRGARAE MHz

Stop Freq
26.0000000 GHz

CF Step
259708800 GHz
Auto Man

Freq Offset
B.AABAGRAR Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies
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High Channel
4 Agilent Freg/Channel

Center Freq

#Atten 10 dB 130156008 Gl

Start Freq
30.0000080 MHz

Stop Freq
26.0000008 GHz

T
ke ot P L P A W
A 5}11.%.‘ 4,,.,,«"'-- T M T e

CF Step
259768680 GHz
Auto Man

Fregq Offset
0.06006688 Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
802.11n HT40

Low Channel
4 Agilent Freg/Channel

Center Freq

#Atten 10 dB 130156008 Gl

Start Freq
30.0000080 MHz

Stop Freq
26.0000008 GHz

A
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1 PR WA T LT |
o ,.,.,____,a.u'r Tty g T e

CF Step
259768680 GHz
Auto Man

Fregq Offset
0.06006688 Hz

Signal Track
On Off

Copyright 2000-2007 Agilent Technologies
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Middle Channel
- Agilent Freq/Channel

Center Freq
13.81580808 GHz

StartFreq
30.8000008 MHz

Stop Freq
26.0000080 GHz
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2.59700080 GHz
Auto Man

P

Freq Offset
B.ARBAGEAG Hz

Signal Track
On 0ff

Copyright 2000-2007 Agilent Technologies

High Channel
4 Agilent Freq/Channel

ten 10 dR N Center Freq
#htten 10 dB - UB | -5150000 GHz

StartFreq
30.8000008 MHz

Stop Freq
26.0000080 GHz
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CF Step
259766000 GHz
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B.ARBAGEAG Hz

Signal Track
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Report No.: LCS120807033TF

120

60

]

mewnp

120

60

1]

b WM R

5.5.7. Test Results of Band Edge Emissions
802.11b Low Channel

Lewvel {dBu'Win)

Drate:

2012-07-21

5C PE

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

ZSite no. : RF Chamber Data no. 3

Dis. / Ant. @ 3m Z011 3115 4550 int. pol. WERTICAL

Limit : FCC PART 15C FELE

Enwv. ¢/ Ins. : 23 FC/54% Engineesr Leo—-Li

Ant . Calle Armnp Emission

Frec. Factor loss=s Factor RPeading Lewe 1l Limits Marcrin Femark

(MH=) [=h= )] [g=0=31 (dE] [ = N=RERT] (ABUWAm)  dABuv S m) [AE]
2323 .570 =27.86 5.89 3% .93 wo.ag 69 .31 V4 .00 4 .59 Feak
2390.000 =27.968 &6.01 3.9 S55.5z2 S55.05 74 .00 15.25 Feak
E3992.700 =27.9a8 &.01 S3.39 TE .73 Tz .27 74 .00 1.73 Feak
Z400.000 =27 .96 6.01 3% .39 65 .17 67 .70 V4 .00 B.30 Feak
2413 .270 27.98 &6.03 3.9 109 .02 105 .59 7T1.00 —31.59 Feak
Femarks:
1. Emission Lewel= Antenna Factor + Cakhle Loss —Amp Factor + Readinog.

Lewvel (dBulim)

The Fmi==1inmn

Tewre 1= that Aarvre ZAO0AFR hel

AT

the mffirdial

THrmit+

Are Nt rennrted.

Diate: 2012-07-21

5
]
/f FCC PART 15C A
L
ey
2
2310 2333. 2356. 2379, 2402. 2425
Frequency {MHz)
Site no. : RF Chamber Data no. : 4
Lis. / Ant. i 3m 2011 3115 4550 Ant. pol. : WERTICAL
Lirit : FCZ PART 15C AWV
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant o Calhle Arnp . Emission
Freq Factor los= Factor Reading Lewvel Limits=s Margin Remark
(MH=) (AE 1) [g=8=01 (dE) (dABuv) (ABUW S m) dBuWs ) [g=8=01

2322 .305 =27.86 5.829 S3.43 S0O.4= EISIRrE S4 .00 d.=Za verage

2320.000 =27.9a8 &.01 S3.39 33 .35 435 .91 S4 .00 10.09 verage

23895 .205 =27.9a8 &.01 S3.39 S5 .31 55 .93 S4.00 —11.249 verage

Z2400.000 =27.9a8 &.01 S3.39 S55.19 S7.7E S4 .00 -3 .7E verage

Z2411.=200 =7.95 &6.03 S3.39 105.36 103.93 S4.00 —50.93 rerage
Remark=

Emis=sion Lewvel=

Antenna Factor + Cakble Loss
The emission lewels that are Z20d4dAE below the official limitc are not reportced.

—hrmp Factor + Readino.
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120

60

]

Mk W np

120

[i11]

1]

Mok WM

Lewvel {(dBuWw/im)

Date: 2012-07-21

[15C

PEAK

e N S IO RO S R

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. RF Charber Data no. 5

is. / Ant. 3m 2011 3115 4530 Ant.. pol. : HORIZONTAL

Limit FCCZ PART 15C PELK

Env. / Ins. 23*C/54% Engineer : Leo—-Li

Ant . Cakhle Arnp . Emission

Freo Factor loss Factcor Reading Lewe 1l Limics Marcin Remark

(MH=) (=8 =] [g=R=31 [f=3=R1 [=N=REREN] (ABWW m) dABui A m) [f=N=R]
2324 .6005 Z7.806 S.g99 S .a33 61. 63 cO.95 7 .00 13 .05 Feak
Z2390.000 =27 .96 6.01 34.99 49 .91 a5 .99 74 .00 25 .06 FPeak
2397.745 =27.96 &.01 el T 13 641 .53 61.37 7 .00 S.63 FPeak
Z2400.000 =27.96 &.01 T3 . 33 &1.31 s0.549 74 .00 13 .16 Feak
£2410.555 27.95 &.03 T3 .33 100.97 100.54 F42.00 —=Zs5.54 Feak
Remark=s:
1. Emis=sion Lewel= Antennsa Factor + Calble Loss —onp Factor + Reading.
2 The emission lewels that are Z204AE below the offici=l limit smre not reported,

Level (dBuWim)

Date: 2012-07-21

ol
=
] FCC PART 15C
1
2
2310 2333. 2356. 2379. 2402, 2425
Frequency {MHz)

Site no. EF Chamber Data no. &

Li=. [/ Ant. 3m 2011 3115 45350 Ant. pol. HORIZOMTAL

Limit FCZC PART 15C AW

Env. / Ins. 23 *C/54% Engineer Leo-Li

Ant . Calble Arap - Emission

Freo Factor loss Factor Readino Lewre 1 Limitcs Marcrin Remark

(MH=) [AE 1) [g=0=31 [g=0=31 (=R ] (ABEuW ) dBui s m) [f=N=0]1
2322 .650 Z7.506 5.89 S43.493 4z .35 41 .87 5S4 .00 12 .33 rerage
2320.000 =Z7.945 Ss.01 S3.493 I9.17 IS .70 5S4 .00 15.30 rerage
23895 .205 Z27.946 Ss.01 S3.493 S55.35 S7.91 5S4 .00 -3 .91 rerage
z400 . 000 =27 .95 s.01 543 .93 S0.33 a9 .54 54 .00 %4 .13 rerage
2411 .z00 Z27.93 s.03 o493 .493 97 .33 Ss.90 54.00 —az2 .90 brerage

Remar ks :

1 Emission Lewel= Antenna Factor + Cable Loss —ALmp Factor + Reading.

The emission lewels that are Z20dE below the official limit are not reported.
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802.11b High Channel

Lewvel (dBuWim)

Date: 2012-07-21

120
1
o FCC PART 15C PEAK
S Al
60 T3
WU'W«”MWMWWWJ
o 2450 2462, 2474, 2486. 2498. 2510
Frequency (MHz)
Zite no. FEF Chamber Data no. = Z3
Dis. / Ant. 3m 2011 3115 4530 Ant. pol. : VERTICAL
Lirit FCZC FPART 15C FPELEK
Env. / Ins. Z3®C/54% Engineer : Leo-Li
Ant . Cable Amnp . Emission
Freg. Factor loss= Faoctor Reasding Lewe=1 Limits Marogin Remark
(MH=1 (dEAm) [=N=] (dE] (dEuW) (ABEuWAm) dBEuv S m) (dE}
1 2463 .500 285.05 6.1z I4.45 102.33 102.65 T4.00 —-35.65 Fealk
= 2433 .500 25.03 5.15 343.45 55.88 E5.66 74 .00 15.349 Pealk
e Zz455.400 =25.05 6.15 34.495 56.53 S6.61 74 .00 17.39 Feak
<3 2500.000 =25.10 5.15 343.45 S54.561 54,47 74 .00 19.53 Pealk

Femarks=:

1. Emission Lewel= Lntenna Factor + Cable Loss

Lewel {(dBuvim)

—oLmp Factor + Reading.
2. The emission lewvels that are 20d4dE bhelow the official limwit are not

reported.

Date: 2012-07-21

120
1
60
FCC PART 15C AW
2 3
o 2450 2462 2474, 2486. 2498 2510
Frequency (MHz)
Site no. : RF Chamber Data no. : 24
Diz. / Ant. : 3m 2011 3115 4550 Ant. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant. Cable Amp . Emis=sion
Freg. Factor lo== Factor Reading Lewe 1l Limits= Margin Remark
(MH=z)] (dB/m) (dAE) (dE) [ABuWV) (dBEuW/m) dEuVs/m) (dE)
1 2461 .220 =Z25.05 5.12 34.449 105.52 105.55 S54.00 —-51.55 Lwreracge
2 2483 .500 =Z5.05 .15 34.45 43 .96 43 .73 54 .00 10.26 Lwreracge
3 2500.000 =Z5.10 6.15 34.45 42 .60 4z .43 54 .00 11.57 Lwreracge
FEemarks:
1. Emis=sion Lewvel= Antenns Factor 4 Cable Loss —Lmp Factor + Reading.

2.

The emission lewvels that are Z0dE helow the official limit are not reported.,

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd..
Page 57 of 75




SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

120

Lewel {(dBuv/im)

Drate: 2012-07-21

FCC PART 15C PEAK
&0 »./
2, 3
o 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. EF Chamber Data no. Z5
Dis. / Antc. Sm 2011 3115 4530 Ant. pol. HORIZONTAL
Limit FCZ PART 15C PELK
Env. / Ins. Z23*C/54% Engineesr Leo-Li
Ant . Cable Arnp . Emission
Freg. Factor loss Factor Readinog Lewel Limits Margin Remark
(MH=z) (dEAm) (dE) =53] (AW (ABuYW/m) dBEuVsr)  (dE)
1 24653 .5320 Z25.05 6.1z 343.495 10z .07 101.79 74.00 —=7.79 Feak
=4 2453 .500 2&5.085 G6.15 33.45 SO0.41 S0.19 T4 .00 23 .81 Fealk
3 2499 .800 2&.10 0.1 J3.45 51.a57 S51.50 74 .00 22 .50 Feal
<3 2500.000 25.10 6.135 343.45 E0.53 E0.386 74 .00 23 .64 Peal
Femarks:
1. Emission Lewvel= Antennas Factcor + Cable Loss —Amp Factor + Reading.
Z2. The emission lewvels that are Z0dE below Che offici=sml limit smre not reported.
120 Level (dBuWim) Date: 2012-07-21

60

]

T FCC PART 15C AV
L W
2 3
2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Zite no. RF Chamber Data no. =
Li=. [/ Ant. Jm 2011 3115 45350 Ant. pol. HORIZCONTAL
Limit FCC PART 15C AW
Env. / Ins. 23FC/54% Engineer Leo-Li
Ant. Cable Arnp . Emission
Frec. Factor lo== Factor Reading Lewe 1l Limits= Margin Remark
(MH=z)] (dE/m) (dE) (dE) (B (dBuW/m) dBEuW/m) (dEB)
2461 .2580 25.05 6.1z 34.44 25.04 a7 .77 54.00 —-43.77 Arerage
2483 .500 25.08 5.15 34.45 38.64 38.42 54 .00 15.58 Awrerage
Z500.000 25.10 5.15 34.45 35.05 37.588 S54.00 16.12 Lwerage

Femarks:

1. Emission Lewvel=s

Antenna Factor + Calble Laoss

—hmp Factor + Reading.

2. The emission lewvels that are Z20d4E hbelow the officisl limit are not reported,
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802.11g Low Channel

Level (dBuWim)

Drate: 2012-07-21

120
5
4
. MFCC PART 15C| PEAK
¥

; 7

60 |
o 2310 2333. 2356. 2379. 2402. 2425
Frequency {MHz)

Site no. EF Chamber Data no. : Z7

Dii=. [/ Ant. 3m 2011 3115 4580 Ant. pol. : VERTICAL

Limit FZC PART 15C PEAK

Enwv. / Ins. 23FCA54% Encineer : Leo-Li

aAnt o Calble Arnp Emission

Freg. Factor lo=ss Factor RPeading Lewvel Limits Margin Remark

(MH=) (dBsmm) [¥=0=31 [f=0:3] (B (ABuYSm) dBuWAm) (dB)
1 Z2315.750 =27.83 5.89 34 .43 67 .1z BH.31 74 .00 V.59 Feak
2 Z2389.695 =27.96 s.01 I3.9243 TEZ .36 7l1.59 74 .00 = .11 Feak
3 Z2390.000 =27 .96 B.01 34 .39 B3 .76 69 .29 74 .00 4 .71 Feak
<3 Zz4d00.000 =27.96 s.01 I3.9243 S22 .97 Sz .00 74 .00 —S .00 Feak
k=] 2417 .1s0 27 .98 s.03 I3 .99 109.2339 105 .95 73,00 —34.9a5 Feal

Remarks
1. Emission Lewel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.

=3

Lewvel (dBuWim)

The esmission lewels that sre 204F kbelow the

officisal limit are not

reported.

Date: 2012-07-21

120
4
3
60
FLC PART 15C AWV
1
B e e e e——
02310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)

Site no. : RF Chamber Data no. 28

Li=. / Ant. i Sm 2011 3115 4550 Ant. pol. WERTICAL

Limit : FCC PART 152 Aw

Env. /7 Ins. D E3%C/54% Engineer Leo-Li

int . Cable A . Emis=sion

Frecg. Factor loss Factor Reading Lewe 1l Limits Margin Remark

(MH=z) (dE/m) X=8=3] [dE) [R=h=REATEY (ABuUY/m) dBEuvsr) (dE)
1 2317 .475 27.83 5.89 34.433 49 .51 45 .90 E4 .00 &5.10 hrerage
2 2390.000 27.96 .01 34.44 sE0.94 sE0.47 E4 .00 3 .53 hrerage
3 2400.000 27.96 .01 34.44 63 .25 52 .75 E4 .00 -5 .73 hrerage
3 2405.795 27.985 &.03 343.31 95.73 a5.30 E4.00 —41.30 Arerage

Remarks:

1. Emission Lewvel= Antenna Factor + Cakble Loss —Amp Factor + Reading.

2.

The esmission lewels that are 204B below the officisl limit are not reported.
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120 Lewvel (dBulim) Date: 2012-07-21

HPCC PART 154 PES

2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)
Site no. : RF Chamber Data no. : =9
is. [/ Ant. i 3m 2011 3115 45350 Ant. pol. : HORIZONTAL
Lirmit : FCZ PART 15C FPELK
Env. / Ins. : 23*C/54% Engineer : Leo-Li
Ant . Calkhle Arop . Emission
Frecg. Factor loss Factor Reading Lewe1 Limits Maroin Remark
(MH=) (dBE/m) (dE) (dE) (dEuW) (dEuvW/m) dBEuWsm) (dE)
1 2328.975 27.86 5.89 3d.413 S59.491 S58.73 7a .00 15.27 Pealk
= Z390.000 Z27.9456 a.01 34 .99 a0 .55 60.11 74 .00 13 .59 Fealk
el Z23895.8895 Z7.946 as.01 S0 33 e T 1-1 73 .95 74 .00 o.os Feak
<3 =Zz4d400.000 =Z7.96 s.01 S3.33 T3 .96 73 .99 74 .00 o.51 Feak
= 2415.800 =27.98 .03 3.3 101.0z2 100.59 71.00 —=Z26.59 Pealk
FEemarks:
1. Emi=ssion Lewel= Antenna Factor + Cakble Loss —Amp Factcor + Reading.
2. The emission lewvels that are Z20d4dE below the official limit are not revported.
Lewel {(dBuvim) Date: 2012-07-21
120
4
60
34 F{C PART 15C
q
o
2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. : RF Chamber Data no. : =0
Diz. / Ant. D dm 2011 3115 4580 Ant. pol. : HORIZONTAL
Lirmit : FCC PART 152 Aw
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
int . Cable Lynp . Emis=sion
Freg. Factor lo=ss Factor Reading Lewel Limits Margin Remark
(MH=z) (dBEsm) (dE) (dE) {AEuw) (dBuY/m) dBEuVsm) (dB)
1 2317 .130 27.83 5.859 33,43 41 .0z 40 .31 54 .00 13 .569 hrerage
= 2390.000 Z27.946 a.01 343.4349 43 .59 43 .12 54 .00 10.38 hrerage
3 2400.000 Z7.946 a.01 343.4349 55.51 5E5.34 54 .00 —1.34 hrerage
<3 2405.795 27.93 a.03 S3.349 28.70 S55.27 54.00 —-34.27 hArerage
Remarks:
1. Emission Lewel= Antenna Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewels that are Z00AE khelow the officisl limit are not reported.
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802.11g High Channel

Level (dBuWim})

Date: 2012-07-21

120
1
o FCC PART 15C PEAK
""""‘V"'w‘;,”
G0
!
T |
o 2450 2462. 2474, 2486. 2498. 2510
Frequency {MHz)
Site no. EF Chamber Data no. : 47
Dii=. [/ Ant. Im 2011 3115 4550 Ant. pol. : WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant . Calale Lynp . Emis=zion
Freg. Factor lo=s Factor Peading Lewe=1l Limits Margin Pemark
(MH=z)] (dESm) (dE) (dE) {ABwuY) (dBuWAm) dBuVAm) (dE)
1 249451.5320 25.05 a.12 33.415 109.39 109.11 74.00 —-35.11 Pealk
z 2453 .500 25.03 a.15 J%.45 To.7o TO.45 74 .00 3 .52 Feal
3 2454 .0z2z0 2G.03 a.15 J%.45 T1.54 71,42 74 .00 Z .53 Feal
3 Z2500.000 2&5.10 a.15 I%.45 S54.30 54.13 74 .00 12.57 Feak
Femarks:
1. Emission Lewvel= Antenna Factor + Csble Loss —Amp Factor + Reading.
Z. The emission lewvels that are Z0dE below the official limit &re not reported.
120 Lewvel (dBuWim) Date: 2012-07-21

60
FCC PART 15C AV
ng
\\—A—_ﬂ___
o 2450 2462 2474. 2486. 2498 2510
Frequency (MHz)
Site no. : RF Chamber Data no. a5
Di=. / Ant. T 3m 2011 3115 4550 Ant. pol. WERTICAL
Limit : FCC PART 15C aw
Env. / Ins. : 23*C/54% Engineesr Leo—-Li
Ant. Cahle Amp . Emi=ssion
Frec. Factor loss Factor Reading Lewe 1l Limit= Margin Remark
[{MH=z)] [(dEfm) [W=h=x] (dB) [W=N=ARATY] (dBEuW/m)] dBuV:s/m) (dB)
1 Z24566.650 25.05 5.12 33.45 Qa6.00 95.7:2 S54.00 —41.7=2 brerace
2 2483 .500 28.08 6.15 34.45 E0.18 49 .96 54 .00 4.04 Arerage
3 Z2500.000 =25.10 5.18 33.45 4z .43 4z .26 54 .00 11.74 bwrerage

Femarks:

1. Emission Level=

Antenna Fal

ctor + Cable Loss

—bhmp Factor 4+ Reading.

2. The emission lewvels that are Z04AEB below the official limit are not reported,
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120

(11]

]

120

60

1]

Level (dBulim)

Date: 2012-07-21

1
FCC PART 15C PEAK
I M
=
ab NP I VR, TN R
2450 2462, 2474, 2486. 2498 2510
Frequency {MHz)
SZite no. : RF Chambher Data no. : 49
Dis. /¢ Ant. I Sm 2011 3115 4550 Ant. pol. @ HORIZCONTAL
Limit : FCCZ PART 15C PELK
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
Ant. Cakble Amp . Emission
Fredg. Factor los=s Factor FEeading Lewvel Limitcs Margin Eemark
[ MH=) (== )] [=N=R] [E=R=N] [ABEuW) (dBuvW/m) dBuW/m) [f==3]
Z24g5.000 2&58.05 G.12 34.45 i10o0.97 100. 69 74.00 —-26.69 Peak
2453 .500 Z25.038 5.15 I41.45 Bz .85 B2 .66 T4 .00 11.354 Feak
Z2500.000 2Z25.10 B.15 34.45 50.19 S50.0z2 74 .00 23 .95 Peak

FEemarks=:

1. Emission Level=

Intenna Factor + Calble Loss

—hmwmp Factor 4+ Reading.

2. The emission lewvels that are 2Z20dAB below the official limit are not reported,.

Level (dBuWim)

Date: 2012-07-21

FCC PART 15C AV
2
]
2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. EF Chamber Data no. : 50
Dii=. [/ Ant. Im 2011 3115 45350 Ant. pol. : HORIZONTAL
Limit FCC PART 15C AW
Env. 7/ Ins. 23*C/54% Engineer : Leo—-Li
hAnt . Calble Lrop . Emission
Frec. Factor los= Factor Feading Level Limit= Hargin Remark
[MH=z] (dBESm) (dBE) [=Nzn] {ABuW) (dBuV ) dBuW m)  (dE)
24587 .700 25.05 B.12 34.45 S55.16 57 .53 54.00 —-33.85 brerage
2483 .500 28.08 5.15 34.45 43 .03 4z .81 54 .00 11.19 Awverage
2500.000 =Z5.10 B.15 34.45 37.56 37.69 54.00 16.31 brerage
REemarks:
1. Emission Lewvel= Lntenna Factor + Cable Loss —Amp Factor + Reading.

2.

The emission lewels that are Z0dAdBE below the officisl limit sare not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

120

60

]

b WhR

120

60

0

bW R

802.11n HT20 Low Channel

Level (dBuWim)

Date: 2012-07-21

5
| esECC PART 15C PEAK
1
2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)

Site no. EF Chamber Data no. = 73

Dii=. [/ Ant. 3m 2011 3115 45350 Ant. pol. : VERTICAL

Limit FZCZ PART 15C PELE

Env. / Ins. Z3FCS549% Encgineer : Leo-Li

Ant . Calkle Arnp . Emi=s=sion
Fredg. Factor lo=s= Factcor Readino Leswe 1l Limitcs= Marcin Remark
[HMH=) (== )] (dB) [dB) (ABuW) [ABUuW m) dBuvs ) [dB)

Z23zZ68.055 27 .80 5.89 34 .93 67 .55 66 .87 V4 .00 7.13 Feak
Z2389.695 Z27.946 a.01 33 .93 71i.946 71i.499 74 .00 2.51 Feak
Z3gO0.000 Z27.945 s.01 I3 .33 7O.583 TFO.zz 74 .00 3 .78 Fe=ak
400000 =27 .95 s.01 T3 .33 S1.687 Si1.z0 74 .00 —7.z0 Feak
24029 .475 Z7.95 S.03 T3 . 33 105 .59 105.26 T3.00 —34.2Z8 Feak

Remarks:

1. Emission Lewel= Antenna Factor + Cakble Loss —Amp Factor + Reading.
2. The emission lewels that are Z20dE below the official limit are not reported.

Lewvel (dBuWim)

Date: 2012-07-21

4
3
FCC PART 1%C AV
1 =
2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz)

Site no. : RF Chamber Data no. 74

Lis. / Ant. @ Sm 2011 3115 4550 Ant. pol. VERTICAL

Limit : FCC PART 152 Aw

Env. / Ins. : 23*C/54% Engineesr Leo—-Li

Lnt . Calbhle Lrnp . Emis=zion

Freg. Factor lo=s=s Factor Reading Lewr=1l Limits= Margin Remark

(MH=z) (dBE/m) (dE) (dE) (AEuV) (ABuW/m) dBuVs )  (dE)
2317.130 27.83 5.39 33,43 45 .16 47 .45 54 .00 &.55 hrerage
2390.000 Z27.946 a.01 3.1 sEo0.z27 49 .30 E4.00 d.20 Arerage
249400.000 27.946 a.01 3.1 el . 56 a0 .09 E4.00 —&.09 Arerage
2417 .570 27.94 a.03 3. 149 23 .59 93.16 S54.00 —-39.140 hArerage

Remarks:

1. Emission Lewel= Antenna Factor + Cakbhle Loss —L4mp Factor + Reading.
2. The emission levels that are Z0dE below the officiasl limit sare not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

Report No.: LCS120807033TF

Level (dBuWim)

Date: 2012-07-21

120
CC PAR 15C PEA
60 1
o 2310 2333. 2356. 2379, 2402, 2425
Frequency {MHz)
SJite no. EF Chamber Data no. : 76
iz /S Ant. 3m 2011 3115 4550 Ant. pol. : HORIZONTAL
Limit FZCZ PART 15C FPELE
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant . Calkle Arnp . Emission
Freco Factor loss Factor Reading Leswe 1 Limits=s Marcgin Remark
(MH=) (dBESm) [¥=1:11 [ dE) {AEuW) (dEBEuYWAm) dBuWsm)  (dBE)
1 2317 .475 27 .83 5.89 T3 .93 55 .52 S55.11 74 .00 15.59 Fealk
= 2389 .895 27 .98 as.01 T3 .33 (=X J s 53 .15 74 .00 9.85 Fealk
el 2380.000 =27.98 S.01 T3 .33 Bz .20 s1.73 74 .00 1z .27 Feak
<3 Zz4d00.000 =27.96 s.01 I3 .93 Tz .72 TEZ .32 74 .00 1.65 Fealk
= 2110.395 27.98 .03 .33 100. 1= S9.69 T1.00 —=25.869 FPealk
Remark=:
1. Emission Lewel= fntenna Factor + Cable Loss —Amp Factor + Reading.
2. The emission lewvels that are Z0AdEB below the official limit are notbt revorted.
Level (dBuWim) Date: 2012-07-21
120
#4
60
k) FLCC PART 15C
1
o 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. EF Chamber Data no. = 75
Dii=. [/ Ant. 3m 2011 3115 45350 Ant. pol. : HORIZONTAL
Limit FZCZ PART 15C AW
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant . Cable Lynp . Emission
Frecg. Factor loss Factor Reading Lewel Limits=s Margin Remark
(MHz) (dEAm) X=8=3] (dE) [X=S=REATS] (ABEuYW/m) dBEuVsm) (4B
1 2317 .475 27.83 5.89 34.43 I9.98 Ia.z25 E4 _00 14 .75 Arerace
2 2390.000 27.9486 .01 34.4949 43 .67 43 .20 E4 .00 10.30 Arerace
3 2400.000 27.946 .01 34.4949 £53.75 £53.28 E4 .00 .7z Arerace
<3 2405.6230 27.93 &.03 33.34 a7 .09 25.566 E4.00 —-32Z.66 Arerace

Remarks=:

1. Emission Lewvel=

Antenna Factor + Cakble Loss

—hmp Factor

+ Readinog.

Z. The emission lewels that are Z0AdB below the official limit are not reported.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

802.11n HT20 High Channel

Level (dBuWim)

Date: 2012-07-21

120
1
) o FCC PART 15C PEAK
N
G0
ST B
o 2450 2462, 2474, 2486. 2498 2510
Frequency (MHz)
SZite no. EF Chamber Data no. : 53
Dii=. [/ Ant. Im 2011 3115 45350 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant. Cable Aanp . Emission
Freg. Factor lo== Factor Reading Lewe1l Limits Margin Remark
(MH=z) (dESm) [AE) I=i=} [dBuW) (ABuV/m) dBEuvW/m) (dE)
1 =2465.72Z0 25.05 6.1z 34.45 107.56 107 .25 74.00 —-33.25 Feak
2 2453 .500 25.05 5.15 34.45 71.60 71.35 74.00 Z.62 Feak
3 Z2500.000 Z25.10 B.15 34.45 53.23 53 .08 74.00 20.94 Peak
Remarks:
1. Emission Lewvel= Antenns Factor 4+ Cable Loss —Amp Factor + Reading.
Z. The emission levels that are Z0d4dE below the official limit are not reported.
Level (dBuWimj) Date: 2012-07-21
120
1
60
FCC PART 15C AV
3
o 2450 2462. 2474, 2486. 24938, 2510
Frequency (MHz)
SJite no. REF Chamber Data no. : 54
Diis. [/ Ant. 3m 2011 3115 4550 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant. Cakble Ap . Emis=sion
Freq. Factor loss Factor Reading Lewvel Limits Margin Remark
[MH=z] (dBESm) (dBE) [=Nzn] {ABuW) (dBuV ) dBuW m)  (dE)
1 2467 .100 28.05 6.12 34.45 94,52 94,249 S54.00 —-40.24 Arerage
= 2453 .500 28.03 5.15 34.45 51.286 51.04 54 .00 Z2.968 Average
3 2500.000 =Z5.10 B.15 34.45 41.47 41 .30 54.00 1z.70 brerage
REemarks:
1. Emission Lewvel= Antenna Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewvels that are Z0dE below the official limit are not revnorted.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

120 Level (dBulim) Date: 2012-07-21
1
FCC PART 15C PEAK
w
(11
4
e i ek it T o |
o 2450 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. : RF Chamber Data no. : 55
Li=. [/ Ant. HEC ] 2011 3115 4530 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23*C/54% Engineer : Leo—-Li
hnt . Cable A . Emis=sion
Freg. Factor loss Factor Reading Lewvel Limits Margin Remark
(MHz) (dEAm) (dE) (dE) {AEwuW) (dBEuWsm) dBEuVSm) (dE)
1 2455 220 z25.05 6.12 34 .44 100.97 100.70 74.00 —-2Z&6.70 FPeak
Z Z2453 .500 Z2&5.08 6.15 I4.45 a7 .14% GG .92 T4 .00 T.03 Feak
3 2483 .200 25.08 B.15 33.45 a7 . a0 a7 .38 74 .00 5.62Z Feak
g Z500.000 z5.10 6.135 34 .45 51.10 E0.93 74 .00 23 .07 FPeak
Remarks :
1. Emission Lewel= Antennas Factor + Cakble Loss —Amp Factor + Reading.
2. The emission levels that are Z0dE kelow the officiasl limit are not reported.
Level (dBuWim) Date: 2012-07-21
120
1
G0
FCC PART 15C AV
2
3
o 2450 2462, 2474, 2486. 2498 2510
Frequency (MHz)
SZite no. : EF Chamber Data no. : 56
Dii=. [/ Ant. 1 Sm 2011 3115 45350 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AW
Env. / Ins. 1 23*C/54% Engineer : Leo—-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s Factor Reading Lewel Limits=s Margin Remark
(MH=z) (dE/m) (dE) (dE) [ABuWV) (dBEuV/m] dBEuW/m) (dE)
i z467.100 28.05 6.12 34.45 57.78 57.50 54.00 -33.50 Awerage
2 2483 .500 28.08 5.15 34.45 44 .97 44 .69 54 .00 9.31 Awrerage
] Z500.000 2&8.10 6.18 34.45 37.80 37.63 S54.00 16.37 Lwerage
REemarks:

1. Emission Lewvel= Antenna Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewvels that sare Z0dE below the officisl limit are not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

120

60

]

oW

120

60

]

802.11n HT40 Low Channel

Lewvel (dBulimn) Date: 2012-07-21

FCC PART 15C P

AR DR Y s

2310 2338. 2366. 2394, 2422, 2450
Frequency {MHz)
Zite no. : RF Chamber Data no. = =
Dis. / Ant. : Sm 2011 3115 45350 Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELK
Env. / Ins. : Z3IFCF/54% Engineser : Leo-Li
EUT : 150Mbp=s Wireless W LAocess Piont
hAnt . Calbhle D . Emis=zion
Freg. Factor lo=ss= Faoctor Reading Lewe=1l Limits= Marogin Remark
(MH=z) (dEAm) ==} (dE) {AEuY) (dBuYAm) dBuVSm) (dE)
2389.800 27.96 e.01 343.11 T2 .20 T1.73 74 .00 2.27 Feak
Z2320.000 27.946 a.01 43 .43% 71.35 70,85 74 .00 3.1z Feak
Z2400.000 27.946 a.01 43 .43% T2 TS .01 74 .00 —%.51 Feak
2432 .780 Z&.00 6.05 I3 .43% 103 .95 103 .57 T4.00 —-Z9.57 Feak
Remarks:
1. Emisgsion Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.

2. The emission lewvels that are Z0dE below the ofrficial limit are hnot reporced.

Lewvel {(dBuvim) Date: 2012-07-21

3
2 FCO PART 1 AW
T
2310 2338. 2366. 2394, 2422, 2450
Frequency (MHz)
Site no. : RF Chamber Data no. : =1
Di=. / Ant. T 3m 2011 3115 4550 Ant. pol. : WERTICAL
Limit : FCC PART 15C AW
Env. / Ins. : E3%C/54% Engineesr : Leo-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
({MH=) (dE/m) (dE) (dE) [ABUW) (ABuV/m] dBEuW/m) [(dE)
2390.000 27.96 5.01 34.44 50.51 S50.04 54 .00 3.96 Awverage
2400.000 27.96 5.01 34.44 54.23 53.78 S54.00 o.24 Arerage
24z9.2580 2§.00 5.06 34.449 20.53 90.15 54.00 -36.15 hverage
Remarks:
1. Emission Lewvel= Antenna Factor + Calble Loss —Amp Factor + Reading.
2. The emission lewvels that sare Z0dAE below the officisl limit are not reported,
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

Level (dBuWim})

Date: 2012-07-21

120
3
- FCC PART 15C AK
=
1W \L’ﬂ
G0
o 2310 2338. 2366. 2394, 2422, 2450
Frequency {MHz)
Site no. EF Chamber Data no. : =3
Dii=. [/ Ant. Im 2011 3115 4550 Ant. pol. : HORIZONTALL
Limit FCC PART 15C PEAK
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant . Cahle Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
[(MH=) (dE/m) [dE] [AE) [ABUW) (ABUV/m) dBEuvW/m) [(dE)
1 2390.000 27.96 5.01 S4.449 63,17 63 .70 T4.00 10.30 Feak
= Z400.000 27.96 5.01 J4.494 T1.70 T1.23 T4 .00 .77 Feak
] 2413 .180 27.958 6.03 4,44 97.486 97.03 74.00 —-23.03 Peak
Remarks:
1. Emis=sion Lewvel= ALntenna Factor + Cabhle Loss —Amp Factor 4+ Reading.
2. The emission lewvels that are Z0dE below the official limit are not reported.
Level (dBuWimj) Date: 2012-07-21
120
]
60
FCO PART 15C AW
2/
1
o 2310 2338. 2366. 2394, 2422, 2450
Frequency {MHz)
Site no. EF Chamber Data no. = S1
Dis. / Ant. 3m 2011 3115 4550 Ant. pol. : HORIZONTAL
Limit FZC PART 15C AW
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
Ant . Cakble Amp . Emission
Freg. Factor lo=s= Factor Reading Lewe 1l Limits= Margin Remark
({MH=) (dE/m) (dE) (dE) {dAEuW) {dBuW/m) dBEuv/m) [(dE)
1 2390.000 =27.96 G.01 34.449 43 .57 43 .40 54.00 10. 60 brerage
2 2400.000 27.96 G.01 34.449 45.19 47 .72 54.00 E.25 brerage
3 2429.420 28.00 &.06 34.44 83.24 82 .86 54.00 -28.86 Awverage
FEemarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awmp Factor + Reading.

2.

The emission levels that are Z20dE kbelow the officisl limit are not rewvorted.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD.

FCC ID: ZNPSLDOO1A

802.11n HT40 High Channel

Level (dBuWim)
120

Date: 2012-07-21

4 = FCC PART 15C PEAK
UWF Tuwﬁﬂﬁmjwh
o wk*%pqﬂmﬂﬂwﬂﬁwmﬂﬂ%ﬂﬁ
o 2425 2442, 2459, 2476. 2493, 2510
Frequency (MHz)
Site no. EF Chamber Data no. = |9
Dii=. [/ Ant. 3m 2011 3115 45350 Ant. pol. : VERTICAL
Limit FZCZ PART 15C PELE
Env. / Ins. 23%C/54% Encgineer : Leo-Li
int . Cable Lynp . Emis=sion
Frecg. Factor loss Factor Reading Lewvel Limits Margin Remark
(MH=) (dBSm) (dE) (dE) (dABuW) (dBuvV/m) dBEuv/m) (dE)
1 2457 555 zZ5.05 a.12 34 .44 105.17 104 .90 74 .00 -30.90 FPeak
Z 2453 .500 25.08 G.15 I%.45 T1.2Z2 T1.00 74 .00 I .00 Fealk
3 2495 .155 26.10 a.15 J%.45 7T1.57 7T1.37 74 .00 Z.63 Feal
g 2500.000 z2s.10 a.15 34.45 B2 .13 al.96 74 .00 1z .04 FPealk
Remarks:
1. Emission Lewel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.
2. The emission lewvel=s that are Z20dE khelow the official limit are not reported.
Lewvel {(dBuWin)y Date: 2012-07-21
120
1
60
FCC PART 15C AV
4
o 2425 2442, 2459, 2476. 2493, 2510
Frequency {MHz)
Site no. : RF Chamber Data no. 100
Dis. / Ant. i Sm 2011 3115 4550 Ant. pol. WERTICAL
Limit : FCZ PART 15C AV
Env. / Ins. : 23*C/54% Engineer Leo-Li
int . Cable Lrop Emis=sion
Frecg. Factor lo=ss Factor Reading Lewel Limits Margin Remar k
(MH=z) (dE/m) (dE) (AE) (ABEuY) (dBuY/m) dBEuVsm) (4B
1 2455.875 2Z5.05 6.1z 34.449 Qo.35 0. 53 E4_ 00 —-3&56.55 hreracge
2 2483 .500 z25.03 6.15 34.45 sE0.07 49 .35 E4 .00 4.15 hrerage
3 2454 .330 Z25.03 6.15 34.45 E0.17 49 .95 E4 .00 4.05 hrerage
3 Z2500.000 Zs.10 6.135 33.45 4z .93 dz .51 E4 .00 11.12 Arerage
Remarks:
1. Emission Lewel= Antenna Factor + Calbles Loss —Amp Factor + Reading.

Z. The emission lewels that are Z00dB helow the official limit sare not reportec.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

Level (dBuWim) Date: 2012-07-21

120

FCC PART 15C PEAK
w‘l\fﬂ V\\'\“J’WQ 5
02425 2442, 2459, 2476. 2493 2510
Frequency (MHz)
Site no. EF Chamber Data no. = 102
Dii=. [/ Ant. 3m 2011 3115 45350 Ant. pol. : HORIZONTAL
Limit FCZCZ PART 15C PELE
Env. / Ins. 23 *C/54% Engineer : Leo—-Li
int . Cable Lynp . Emis=sion
Freg. Factor loss Factor Feading Lewvel Limits Margin Femark
(MH=z) (dE/m) X=8=3] (dE) {dEuv) (dEuY/m) dBEuvsm)  (dEB)
1 2459.170 25.05 a.12 343.4349 27 .a0 97.33 74.00 —-Z23.33 FPeak
2 2453 .500 25.03 5.15 34.45 54 .34 54 .22 74 .00 9.78 FPeak
3 249437 .220 26.03 a.15 J4.45 a3 .83 a3 .51 74 .00 2.33 Fealk
4 2500.000 25.10 6.15 34.45 59.23 59.06 74 .00 14.949 FPeak
RPemarks:
1. Emission Lewvel= Antenna Factor + Cakbhle Loss —Amp Factor + Reading.
2. The emission lewvels that are Z20dE kbelow the official limit are not revorted,

Level (dBuWim}) Date: 2012-07-21

120

60 FCC PART 15C AV

- :

3
o 2425 2442, 2459, 2476, 2493. 2510
Frequency {MHz)

Site no. RF Chamber Data no. : 101

Dis. / Ant. 3 2011 3115 4550 Ant. pol. @ HORIZOMNTAL

Limmit FCZ PART 15C AW

Env. / Ins. 23*C/549% Engineer : Leo-Li

Ant. Cable Armp . Emis=sion

Freg. Factor loss Factor Reading Lewel Limitcs Margin Femark

[(MH=z] (dE/m =0=}} [dE] [AEuV] (dEuW/m] dBEuv/m)  (dE)
1 2447 .950 z25.03 &.09 34.4944 52.95 52 .63 S54.00 —-25.63 hvrerage
2 24353 .500 28.08 5.15 34.45 43 .25 43 .03 54.00 i0.97 hsrerage
3 Z500.000 z2&.10 &5.18 34.45 35.24 35.07 54.00 15.93 hsrerage

BEemarks:
1. Emis=sion Lewvel= Antenns Factor + Cable Loss —Amp Factor + Reading.
Z. The emission levels that are Z04dF below the official limit are not reported.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

5.6. Power line conducted emissions

5.6.1 Standard Applicable

According t0§15.207 (a): For an intentional radiator which is designed to be connected to
the public utility (AC) power line, the radio frequency voltage that is conducted back onto
the AC power line on any frequency or frequencies within the band 150 kHz to 30 MHz
shall not exceed 250 microvolts (The limit decreases linearly with the logarithm of the
frequency in the range 0.15 MHz to 0.50 MHz). The limits at specific frequency range is
listed as follows:

Frequency Range Limits (dBpV)
(MHz) Quasi-peak Average
0.15 to0 0.50 66 to 56 56 to 46
0.50to 5 56 46
51030 60 50

5.6.2 Block Diagram of Test Setup

Vert. reference
plane

,ﬁ EMI receiver
o

LISN ¥

Reference ground plane

5.6.3 Test Results
PASS.

The test data please refer to following page.
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SHENZHEN LCS COMPLIANCE TESTING LABORATORY LTD. FCC ID: ZNPSLDOO1A Report No.: LCS120807033TF

B':'L-\y\-«'k\a-l (B Date: 20120608
TO
FCC CLASS-B{QP)
(11 )]
FCC CLASS-B{AWV)
50 1
40
30
20
10
L1}
15 2 -5 1 2 5 10 20 30
Freqgquency {WMHz)
Enw. Ins=s: Za¥* S 55%
EITT: WMireless Adapter
AT SL-DO0OL1 A
Power Ratiror: DC 5% From PC Input ac 120V a0H=
Test Mode: O
Operator: FOz
Memo:
Fol: LIMNE
Freo RPeading LisnFac CabLos Measured Limitt Osrex Remark
MH= AB1W AE AE AB1W ABEW AE
1 o.15 4. =24 9.53 o. o= a4=. 54 5573 —11.94 Anrerade
= o.15 S0.30 Q.53 o.0= Sa.90 S5.75 —5.58 oF
3 o.=1 =Z8. 78 2.63 o.o3 SE- 44 53. 36 —14.9= Anrerace
=1 o.=1 Az . =20 .83 o.03= S1l.58 SE5. 3568 —11.50 oF
= o.zg =Zz5. =24 .53 o.o3 Z<a. 90 So.390 —1s.00 Arreraoge
= 0. =S ST .96 .63 o.03 AT .62 s0. 90 —13.28 oF
7 [ 19._10 S.5=Z o, o< Z5. 70 “a7F .55 —1s5.73 Arreracge
= 0. a1 S5.40 o.6= o. 03 a5. 068 S5F7.55 —1l=.4a9 o
= o.sz 1s.47 .83 o. 04 Zs. 14 S 00 —19.8c Arrerage
ino O. 6= SF=-.13 Q.63 Oo. 04 <41 .50 S&.00 —14.=z0 o
11 17 .35 1ad. 535 .73 o.11 =a_. 47 So_ oo —=Z5.53 Arrerage
1= 17.35 =5.850 Q.73 Oo.11 Z5-64 &a0. a0 —=21.36 o
Femarks: 1. Measured = Reading + Lisn Factor +Cable Laoss.

Z2. The emission lewvels that are Z0dE below the official
limit are not reported.

Lewel {(dBui) Drate: 20012-06-08

a0

7o

FCC CLASS_B{QP)
(11 1

FCC CLASS -B{(AW)

50

40

30

20

10

L]
15 2 -5 1 2 5 10 20 30
Freguency (MHz)
Emnw. Ins: Z24% F56%
ETIT: WMireless Adapter
LTIz SL-DO0O1 .4
Power Ratircor: DC 5% From PC ITrnput &AC 120V 60H=
Test Mode: O
Operator: Fol
HMemo:
Fol: MNEITTTERAT
Freo Feading LisnFac CabLos Measured Limit Oxr=1 Femark
IMH= dABEW dE dE [=I=R BTy [=I=R BTy dE

1 o.15 IF.89 2.70 o. 0= a7 .61 S&.00 —5.39 Anreradge
= o.15 S0.37 Q.70 o. 0= e0. 09 &B&. 00 —5.91 ar
= o.=1 SZ0.59 .59 o.03= <20 . 351 S53.356 —1=.05 Arrerage
<1 o.=z1 a5 . 57 9.53 o.o3 S=.19 o=, 30 —10_17 oF
k= o.=7 =Z2=2.15 9.&60 o. o= Z1-.73 sSO0.93 —19.20 Anrerade
= o.z=7 S6.36 .80 o.03 a5.99 S0, 95 —14.99 aF
e 0. a= 1S.3= .81 O. 01 =27 .97 A7 .51 —19.54 Arrerage
= 0. Az pe L I =) 9.51 o, o< <1<l 1l S7F.51 —1=.37 oF
= o. 57 13. 56 .62 Oo. 04 =Z2=.5=2 a6 . 00 —=2=Z.45 Anrerade
10 o. 57 SI=Zz.12 9.6z O. 01 “11 .55 S&s.00 —1<1.15 aF
11 17.11 1. =25 Q.77 o.11 P A So.oo0 —=25.541 Arerage
1= 17F.11 Zz9 .75 9.77 o.11 .63 ScOo_ oo —zZ0O_. 37 oF
FPFemarks: l. Measured = Reading + Lisn Factor +Cable Loss.

2. The emission lewels that are Z20dE below the official
limit are not reported.

Note: Pre-scan all mode and recorded the worst case results in this report (802.11b Channel 6)
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5.7. Antenna Requirements

5.7.1. Standard Applicable

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used with the device.

5.7.2. Antenna Connector Construction

The EUT has a component antenna, which, in accordance to the above sections, is
considered sufficient to comply with the provisions of these sections. Please see EUT photo
for details.

5.7.3. Results: Compliance.

5.8. Deviation to test specifications

[ NONE]
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6. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer Model No. Serial No. Characteristics Cal Date Due Date
EMC Receiver R&S ESCS 30 100174 9kHz —2.75GHz June 17,2012 June 16,2013
LISN MESS Tec NNB-2/16Z 99079 9KHz-30MHz June 17,2012 June 16,2013
LISN
(Support Unit) EMCO 3819/2NM 9703-1839 9KHz-30MHz June 17,2012 June 16,2013
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9KHz-30MHz June 26,2012 June 25,2013
ISN SCHAFFNER ISN STO8 21653 9KHz-30MHz June 17,2012 June 16,2013
3m SZ?; Iﬁ;‘:rch(’ic v RA?\III'Z ;NIA SAC-3M 03CHO3-HY 3 OM;IIHGHZ June 17,2012 June 16,2013
Amplifier SCHAFFNER COA9231A 18667 9kHz-2GHzz June 17,2012 June 16,2013
Amplifier Agilent 8449B 3008A02120 1GHz-26.5GHz June 17,2012 June 16,2013
Amplifier MITEQ AMF-6F-260400 9121372 26.5GHz-40GHz June 17,2012 June 16,2013
Spectrum Analyzer Agilent E4446A MY41440289 9k-26.5GHz June 17,2012 June 16,2013
Spectrum Analyzer Agilent E4407B MY41440292 9k-26.5GHz June 17,2012 June 16,2013
Loop Antenna R&S HFH2-Z2 860004/001 9k-30MHz July 07,2011 July 07,2012
By-log Antenna SCHAFFNER CBL 6112D 22237 30MHz-1GHz July 07,2011 July 07,2012
Horn Antenna EMCO 3115 6741 1GHz-18GHz July 07,2011 July 07,2012
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170154 15GHz-40GHz July 07,2011 July 07,2012
RF Cable-R03m Jye Bao RG142 CB021 30MHz-1GHz June 26,2012 June 25,2013
RF Cable-HIGH SUHNER SUCOFLEX 106 03CHO3-HY 1GHz-40GHz June 26,2012 June 25,2013
Spectrum Meter R&S FSP 40 100023 9kHz-40GHz June 26,2012 June 25,2013
Power Meter R&S NRVS 100444 DC-40GHz June 26,2012 June 25,2013
Power Sensor R&S NRV-Z51 100458 DC-30GHz June 17,2012 June 16,2013
Power Sensor R&S NRV-Z32 10057 30MHz-6GHz June 17,2012 June 16,2013
AC Power Source HPC HPA-500E HPA-9100024 AC 0~300V June 26,2012 June 25,2013
DC power Soure GW GPC-6030D C671845 DC 1V-60V June 26,2012 June 25,2013
Temp. and .
Humidigy Giant Force GTH-225-20-S MAB0103-00 N/A June 17,2012 June 16,2013
RF CABLE-1m JYE Bao RG142 CB034-1m 20MHz-7GHz June 26,2012 June 25,2013
RF CABLE-2m JYE Bao RG142 CB)35-2m 20MHz-1GHz June 26,2012 June 25,2013
Vg;z;jial R&S SMU200A 102098 100kHz~6GHz June 26,2012 June 25,2013
Signal Generator R&S SMR40 10016 10MHz~40GHa June 26,2012 June 25,2013
Oscilloscope Tektonix TDS380 B016197 400MHz/2GRS June 17,2012 June 16,2013
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7. MANUFACTURER/ APPROVAL HOLDER DECLARATION

The following identical model(s):

SL-5401G SL-5402G SL-5405G SL-1501IN
SL-1502N SL-1503N SL-1504N SL-1505N
SL-1506N SL-1507N SL-1508N SL-1509N
SL-3502N SL-3503N SL-3504N SL-3505N
SL-3506N SL-D001 SL-D002 -
Belong to the tested device:
Product description Wireless Module
Model name SL-D0O01A
No additional models were tested.
---------------- THE END OF REPORT---------------
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